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General Information

Using This Manual

This manual is divided into sections. The first section con-
tains General Information, a Table of Contents, an
Alphabetical Page Index, and a Part Number Index. The
remaining sections divide the machine into segments (i.e.
Frames, Drives, Hydraulics, etc.) which illustrate and list
all parts.

The Great Plains parts in this manual are specially de-
signed for this machine and should be replaced with Great
Plains parts only.

The information in this manual is current at printing. Some
parts may change to assure top performance.

Right-hand and left-hand as used in this manual are deter-
mined by facing the direction the machine will travel while
in use.

Below is an example of two facing pages from a parts
manual. Familiarize yourself with the contents of these
pages.

Serial lllustration
Number Break Page

/ l

Manual Replacement Information

Replacement manuals are available. Refer to your dealer
or the Great Plains Publications Catalog for additional
information.

Manual Revisions

When this manual is revised, the modification date is print-
ed on the front cover and on the revised page(s).

Touch-up Paint

Repaint parts where paint is worn or scratched to prevent
rust. Aerosol touch-up paint is available. To order use
Great Plains parts numbers below:

GPGRBN: = o ve wamsamres 821-001C
GRBIEGK « o 1 s sniswmiey an 821-002C
GPBeige................ 821-003C
GPBuckskin ............. 821-004C

lilustration Parts
Number Page

I /

_ayTongue & Pull Bar (S/N 00000-)

lllustration
Heading |

lllustration

lllustration

Number \

kY

=X P 4 xbehoon

A

o207

Tongue JPuII Bar (S/N 00000-)

1 26167

2. 1770044  PULL BAR WELDMENT LH

2 177008H  PULL BAR WELDMENT RH i
3. B06-032C  U-BOLT5/8-11X 317132 UNEVEN — Parts List
4. B04022C  WWASHER LOCK SPRING S8 PLT

5. B03-021C  NUTHEX 5811 PLT

6 B02-183C  RHSNB 1/2-13X1 GRS

7. B02083C  HFSS 1/2-13X1 144 GRS

8. B04DISC  VASHER LOCK SPRING 1/2 PLT
9. 803-020C  NUTHEX 11213 PLT

10. 1778870 SAFETY CHAIN WASHER

1. 807-023C  SPRING HOSE LOOP

12. BO1026C  SCREW HEX 3/8-16X1 TYPE F
3. B04013C  WASHER LOCK SPRING 38 PLT
4. B04012C  WASHER FLAT 3/8 SAE PLT

15. 1770080  CLEVIS HITCH TOP HALF

16, 177008D  CLEVIS HITCH BOTTOM HALF
17, 802177C  RHSNB 3/4-10X2 1/2 GRS

18, 804023C  WASHER LOCK SPRING 34 PLT
19, B03027C  NUTHEX 3/4-10 PLT

20, B03037C  NUT HEXWHIZ 1213 PLT

21 B06-0ZBC  U-BOLT 1/2-13X 317732 X4 34
22, 890-118C  SCREW JACK 20004

23. B02-298C  RHSNB 314-10X3 GRS

24, B90-182C  SAFETY CHAIN 10000 LB

whehexa 5 x=0k P

LY

/

Manual Page
Number Number

N

New or Modification Manual

Number
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Hardware Legend

AR As Required HWHMS Hex Washer Head Machine Screw
BLADE Blade Bolt HXBHCS Hex Socket Button Head Cap Screw
(o] Cap Screw J Hex Jam Nut
CcP Cotter Pin Jic 37 Degree Tapered Thread
CPHSSS Cup Point Hex Socket Set Screw L Helical Spring Lock Washer
CPSHSS Cup Point Square Head Set Screw LUG Lug Bolt
CPSQHSS Cup Point Square Head Set Screw NFC National Fine Cap Screw
CRFCHMS Cross Recess Flat Countersunk Head Mach. Screw NPSM National Pipe Straight Mechanical
CRPHMS Cross Recess Pan Head Machine Screw NPTF National Pipe Taper Fuel
CRPHTFS Cross Recess Pan Head Thread Forming P Wide Plain Washer
CRRHMS Cross Recess Round Head Machine Screw PHMS Pan Head Machine Screw
CRTHMS Cross Recess Truss Head Machine Screw PLOW Plow Bolt
CSNB Countersunk Square Neck Bolt RHMS Round Head Machine Screw
FHMS Flat Head Machine Screw RHSNB Round Head Square Neck Bolt
FTC Full Thread Cap Screw SCREWLEVELING  Leveling Screw
H Hex Nut SCREW THUMB Thumb Screw
HCLN Hex Center Lock Nut SCREW WELD Weld Screw
HFLCS Hex Flange Lock Cap Screw SFCHMS Slotted Flat Countersunk Head Machine Screw
HFS Hex Flange Screw SFHMS Slotted Fillister Head Machine Screw
HFSLN Hex Flange Serrated Lock Nut SP Special
HFSS Hex Flange Serrated Screw SP SCREW Special Screw
HHCS Hex Head Cap Screw or Metric Bolt SQHSS Square Head Set Screw
HSBHCS Hex Socket Button Head Cap Screw SRHMS Slotted Round Head Machine Screw
HSFCHCS Hex Socket Flat Countersunk Head Cap Screw §8S Socket Set Screw
HSHCS Hex Socket Head Cap Screw STCS Self Tapping Cap Screw
HSSS Hex Socket Head Screw STHMS Slotted Truss Head Machine Screw
HTLN Hex Top Lock Nut WHEEL Wheel Studs and Hub Long Bolts
HWHCS Hex Washer Head Cap Screw WING Wing Bolt
Replacement Hardware
The Hardware Legend above lists hardware abbrevia-
tions used in the parts lists. All bolts and nuts are grade 5
unless otherwise noted. The use of improper grades of
hardware can result in personal injury, damage to equip-
ment, or loss of property.
Serial Numbers
Always use the serial and model number when ordering
parts. Refer to the operater's manual for serial number
plate location.
(S/N 20001+ or Includes serial numbers 20001
S/N 20001 and above) and above (to the latest
number)
(S/N 10001++20000)  Includes serial numbers between
10000 and 20001
(S/N 10000- or Includes serial numbers 10000
S/N 10000 and below) and below (to the earliest
number)
12/07/12 -5- 167-085P
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(Applies to ADC2350B only)
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Tongue to Frame Pull Behind Air Cart

Frame And Bins

(Applies to ADC2350B only)

Re. Part No. Part Description Comments
dwg26449 Image No.

1. 166-115H FRONT FRAME MOUNT WELDMNT

2. 802-383C HHCS 3/4-10X3 GR5

3. 804-023C WASHER LOCK SPRING 3/4 PLT

4. 803-027C NUT HEX 3/4-10 PLT

5. 802-055C HHCS 5/8-11X2 GR5

6. 804-022C WASHER LOCK SPRING 5/8 PLT

7. 803-021C NUT HEX 5/8-11 PLT

8.  166-009H AIR DRILL FRAME WELDMENT

9. 804-021C WASHER FLAT 5/8 SAE PLT

10. 804-025C WASHER FLAT 3/4 SAE PLT

Revision

12/07/12 -7-
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Tongue To Frame Pull Between Air Cart

(Applies to ADC2350 only)
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Tongue To Frame Pull Between Air Cart

Frame And Bins

(Applies to ADC2350 only)

Rd Part No.

dwg26257
166-030H
166-009H
802-055C
804-022C
803-021C
802-383C
804-023C
803-027C
804-021C
804-025C

©XONOOGOA~®DNRE

.
©

Part Description Comments

Image No.

FRONT FRAME TRACTOR MOUNT WLDM
AIR DRILL FRAME WELDMENT
HHCS 5/8-11X2 GR5

WASHER LOCK SPRING 5/8 PLT
NUT HEX 5/8-11 PLT

HHCS 3/4-10X3 GR5

WASHER LOCK SPRING 3/4 PLT
NUT HEX 3/4-10 PLT

WASHER FLAT 5/8 SAE PLT
WASHER FLAT 3/4 SAE PLT

Revision

12/07/12
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Tongue Pull Behind Air Cart

(Applies to ADC2350B only)
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Tongue Pull Behind Air Cart

Frame And Bins

(Applies to ADC2350B only)

Re. Part No. Part Description Comments Revision
dwg26446 Image No.

1. 890-398C SAFETY CHAIN 40000 LB

2. 803-034C NUT HEX 1 1/4-7 PLT

3. 804-030C WASHER LOCK 1 1/4 SPRING PLT

4, 804-022C WASHER LOCK SPRING 5/8 PLT

5. 803-021C NUT HEX 5/8-11 PLT

6. 802-057C HHCS 5/8-11X2 1/4 GR5

7. 890-806C PINTLE HOOK SQ.BASE BDB1250-15

8. 194-070D SAFETY CHAIN WASHER

9. 802-426C HHCS 1 1/4-7X3 1/2 GR5 PLT

10. 166-173H ADC2350 TONGUE WELDMENT

11. 802-074C HHCS 1-8X6 1/2 GR5

12. 803-316C NUT HEX LOCK 1-8 PLT

13. 803-026C NUT LOCK 3/4-10 PLT

14. 802-026C HHCS 3/8-16X3 3/4 GR5

15. 166-679D CASTER ARM PULL PIN

16. 802-281C HHCS 5/8-11X2 3/4 GR5

17. 803-024C NUT LOCK 5/8-11 PLT

18. 803-347C WHL NUT, SWIVEL FLG 5/8-18 UNF

19. 168-379K 21.5L-16.1 TIRE/18-8 BLT WL LH Refer to "Caster Wheel & Hub" for
breakdown

20. 168-378K 21.5L-16.1 TIRE/18-8 BLT WL RH Refer to "Caster Wheel & Hub" for
breakdown

21. 200-055K 8 BLT HUB/SPDL PKG 2220 CART Refer to "Caster Wheel And Hub" for
breakdown

22. 166-678D CASTER VERTICAL SPINDLE

23. 822-121C BRG CONE 4.50ID 64450

24. 816-588C SEAL 5.500 ID X 7.500 X .562

25. 822-123C BRG CONE 3.50ID 593

26. 822-124C BRG CUP 6.000D 592A

27. 166-115H FRONT FRAME MOUNT WELDMNT

28. 804-105C WASHER BRG TONGUED K91517

29. 803-213C NUT BRG LOCK, TAN-17

30. 816-569C VERTICAL SPINDLE GASKET

31. 196-321D TOOL BAR CAP

32. 802-007C HHCS 5/16-18X3/4 GR5

33. 804-009C WASHER LOCK SPRING 5/16 PLT

34. 804-104C WASHER BRG LOCK, TW117

35. 166-172H AIR DRILL FRONT CASTER WELDMT

36. 822-122C BRG CUP 7.000D 64700

12/07/12 -11- 167-085P
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Tongue Pull Between Air Cart

(Applies to ADC2350 only)

2
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Tongue Pull Between Air Cart

Frame And Bins

(Applies to ADC2350 only)

Re. Part No. Part Description Comments Revision
dwg26256 Image No.

1. 170-201D CASTING LARGE HITCH STRAP

2. 166-030H FRONT FRAME TRACTOR MOUNT WLDM

3. 807-073C SPRING HOSE LOOP HEAVY

4.  802-041C HHCS 1/2-13X3 1/2 GR5

5. 804-015C WASHER LOCK SPRING 1/2 PLT

6. 804-017C WASHER FLAT 1/2 USS PLT

7. 803-034C NUT HEX 1 1/4-7 PLT

8.  804-030C WASHER LOCK 1 1/4 SPRING PLT

9. 803-020C NUT HEX 1/2-13 PLT

10. 890-398C SAFETY CHAIN 40000 LB

11. 802-166C HHCS 1 1/4-7X9 1/2 GR5 SPTHD

12. 194-070D SAFETY CHAIN WASHER

13. 802-317C HHCS 1 1/4-7X11 GR5 SPTHD

14. 805-088C PIN, HAIR COTTER 3/16 WIRE DIA

15. 890-610C SQ TB JACK 10000 LB 10 STROKE

16. 805-081C PIN HITCH 3/4 X 4 3/8

17. 802-004C HHCS 1/4-20X3/4 GR5

18. 804-007C WASHER FLAT 1/4 SAE PLT

19. 105728 WESBAR 7-PIN CONNECTOR HOLDER

20. 804-006C WASHER LOCK SPRING 1/4 PLT

21. 803-006C NUT HEX 1/4-20 PLT

22. 802-091C HHCS 1/2-13X1 1/2 GR5

23. 166-692D LIGHT HARNESS STORAGE BRACKET

24. 109812 WESBAR AG MODULE ASSY

25. 801-017C SCREW PAN HD 6-32 X 1/2 SS

26. 804-109C WASHER FLAT #6 SAE PLT

27. 804-050C WASHER LOCK #6 SS

28. 803-065C NUT HEX 6-32 SS

29. 890-317C AG LIGHT WIRING HARNESS-25'

30. 890-964C AG LIGHT HARNESS EXT-10'

31. 196-136H CLEVIS HITCH WELDMENT

32. 170-034H SINGLE HITCH STRAP-SMALL

33. 170-033H SINGLE HITCH STRAP-LARGE

34. 803-031C NUT HEX 1-8 PLT

35. 804-027C WASHER LOCK SPRING 1 PLT

36. 891-210C CAT 5 PERFECT HITCH

37. 170-071H CAT 4 TO CAT 5 HITCH ADAPTER

38. 802-144C HHCS 1-8X7 1/2 GR5

39. 170-072A CAT V HITCH ADAPTER KIT Includes items: 34-38

12/07/12 -13- 167-085P
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(Applies to ADC2350, ADC2350B only)
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Rotating Square Hammerblow Jack (890-610C)

Frame And Bins

(Applies to ADC2350, ADC2350B only)

Re. Part No. Part Description Comments
dwg20213 Image No.

1. 017802 HB VIKING COVER

2. 017806 HB COVER SCREW

3. 020023 HB BEVEL GEAR

4. 009062 HB GROOVE PIN .25 X 1.5

5. 016053 HB WEAR PLATE

6. 001015 HB THRUST BEARING

7. 016048 HB BEARING SEAT

8. 712205 HB SCREW & NUT ASSY

9. 802-114C HHCS 3/8-16X2 1/2 GR5

10. 825-002C WASHER FLAT 3/8

11. 803-013C NUT LOCK 3/8-16 PLT

12. 701140 HB CRANK, NARROW CLEVIS

13.  640069X REP BY 182531

14. 006125 HB CROSS SHAFT

15. 701029X REP BY 701438

16. 017012 HB BEARING SLEEVE

17. 015796 HB BULLDOG 12000LB LABEL

18. 020022 HB BEVEL GEAR PINION

19. 009052 HB RETAINING PIN

Revision

12/07/12 -15-
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Bin To frame

Frame And Bins

(Applies to ADC2350, ADC2350B only)

Rd Part No.

dwg26259
166-009H
167-079H
167-120L
167-121L
804-113C
804-015C
803-020C
802-038C

NooOr®ONPE

Part Description Comments

Image No.

AIR DRILL FRAME WELDMENT

175 BU HOPPER TANK HOOP WLDMNT
175 BU FRONT BIN ASSEMBLY

175 BU REAR BIN ASSEMBLY

WASHER FLAT 1/2 USS HARD PLT
WASHER LOCK SPRING 1/2 PLT

NUT HEX 1/2-13 PLT

HHCS 1/2-13X2 1/4 GR5

Revision

12/07/12
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Frame And Bins

Bin Assembly
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments
dwg26258 Image No.
1. 167-016H ROUND BIN LID WELDMENT
2. 167-020H LID SWIVEL WELDMENT
3.  167-035H AIR DRILL BIN LID HOOK
4. 167-045H BIN LADDER WELDMENT
5.  167-048H AIR DRILL BIN LID HANDLE WLMNT
6. 167-261D BIN LID HINGE SUPPORT PLATE
7. 167-280D PLASTIC BIN TOP PLATE
8. 167-281D PLASTIC BIN BOTTOM PLATE
9. 167-282D LID SWIVEL INNER PIVOT TUBE
10. 167-283D BIN LID TOP CROSS BAR
11. 167-285D ADC2350 BIN LID SEAL
12. 802-017C HHCS 3/8-16X1 GR5
13. 802-022C HHCS 3/8-16X1 1/2 GR5
14. 802-038C HHCS 1/2-13X2 1/4 GR5
15. 802-226C HHCS 1/2-13X2 3/4 GR5
16. 802-431C HFSS 5/16-18X1 GR5 PLT
17. 802-453C RHSNB 3/8-16X1 1/2 GR5
18. 802-469C HHCS 3/4-10X8 GR5 PLT
19. 803-014C NUT HEX 3/8-16 PLT
20. 803-025C NUT HEX 3/4-10 PLT NYLOCK
21. 803-147C NUT HEX NYLOCK 1/2-13
22. 803-177C 803-184 FLG TP LK 5/16-18ZNYCR
23. 803-209C NUT FLANGE LOCK 3/8-16 PLT
24. 804-011C WASHER FLAT 3/8 USS PLT
25. 804-013C WASHER LOCK SPRING 3/8 PLT
26. 804-025C WASHER FLAT 3/4 SAE PLT
27. 804-136C WASHER FLAT 3/8 NEOPRENE PLT
28. 805-169C PINROLL 1/2 X 1 3/4
29. 806-077C U-BOLT 3/8-16 X 2 5/8 X 3 1/4
30. 807-268C SPRING COMP DIE.75X.375X1.50L
31. 817-129C FLNG BUSHING 1 1/8 X 1 X 3/4
32. 817-705C 175 BU AIR DRILL BIN
33. 168-059K METER BOX ASSY FOR FRONT FAN Refer to "Meter Box Assembly" for
breakdown
34. 167-123H STRAINER BASKET WELDMENT
35. 841-229C AD 1/8MNPT 3/16 HOSE BARB
36. 806-192C U-BOLT 5/16-18X1 1/2X2 1/2 RND
37. 804-010C WASHER FLAT 5/16 USS PLT
38. 803-084C NUT HEX NYLOCK 5/16-18 PLT
39. 167-124H BIN LADDER UPPER CLAMP WELDMT
40. 890-179C SILICON 35YR CLEAR 10 OZ For Export
41. 990-252R EPDM RUBBER TB .480D X .058WL
42. 891-209C DIGITAL SCALE 50 LB/23 KG

Revision
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Frame And Bins

(Applies to ADC2350, ADC2350B only)

Re. Part No. Part Description Comments Revision
dwg26261 Image No.

1. 167-082H STEP WELDMENT

2. 167-080H AUGER LADDER WELDMENT

3. 800-051C RING, SPLIT 1-1/4 1.D.

4.  807-087C SPRING COMP 1/2 OD X .052 W

5. 166-690D PLUNGER LOCK PIN

6. 802-079C HHCS 3/8-16X1 1/4 GR5

7. 804-011C WASHER FLAT 3/8 USS PLT

8. 119-278D WALKBOARD LADDER PIVOT BUSHING

9. 804-013C WASHER LOCK SPRING 3/8 PLT

10. 803-014C NUT HEX 3/8-16 PLT

11. 166-170H PIN RELEASE HANDLE

12. 805-186C PIN ROLL 5/32 X 5/8 PLT

13. 806-067C U-BOLT 1/2-13 X 6 1/32 X 4 1/4

14. 804-015C WASHER LOCK SPRING 1/2 PLT

15. 803-020C NUT HEX 1/2-13 PLT

16. 167-083H CDA2350 RIGHT LADDER WELDMENT

17. 167-277D AIR DRILL PLATFORM

18. 802-017C HHCS 3/8-16X1 GR5

19. 167-081H ADC2350 LEFT LADDER WELDMENT
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Re. Part No. Part Description Comments Revision
dwg26260 Image No.

1. 802-205C HHCS 1-8X5 1/2 GR5

2. 803-168C NUT HEX TOP LOCK 1-8 PLT

3. 800-248C SNAP RING INT 6.000

4. 168-363H LOCKOUT SPROCKET WELDMENT (S/N A1163T-)

4. 196-498H LOCKOUT SPROCKET WELDMENT (S/N A1164T+)

5. 800-247C SNAP RING EXT 3.938

6. 822-224C BRG 100MM ID 150MM OD 24MM

7. 801-210C HSFCHCS 1/2-20 X 1 GR5

8. 168-362H LOCKOUT HUB WELDMENT (S/N A1163T-)

8. 196-496H LOCKOUT HUB WELDMENT LH DRIVE (S/N A1164T+)

9. 805-062C PIN ROLL 3/16 X 2 1/2 LG. PTL.

10. 807-096C SPRING COMP 1/20D X 1 LG (S/N A1163T-)

10. 807-281C SPRING COMP .6250D .055W 1.25L (S/N A1164T+)

11. 168-457D LOCKOUT PLUNGER (S/N A1163T-)

11. 296-107D LOCKOUT PLUNGER (SIN A1164T+)

12. 815-286C ADC 2350 SPINDLE 10 BLT 12000#

13. GKN-P602128 GREASE SEAL FOR 815-188C

14. 822-204C BRG CONE 2.50ID #39585

15. 822-052C BRG CUP 4.430DX.93WD #39520

16. 802-171C HUB STUD 3/4-16X2 9/16 GR5

17. GKN-L871401-10 10 BOLT WHEEL HUB FOR 815-188C

18. 822-051C BRG CUP 4.250DX.87WD #453A

19. 822-047C BRG CONE 1.75IDX1.15WD #460

20. GKN-P301808 SPINDLE WASHER FOR 815-182C

21. 803-175C NUT HEX SLOTTED 1 1/4-12 PLAIN

22. 805-060C PIN COTTER 7/32 X 2

23. GKN-P602150 GASKET FOR 815-188C HUB

24. GKN-P502016 GREASE CAP FOR 815-188C HUB

25. 802-007C HHCS 5/16-18X3/4 GR5

26. 803-183C NUT HEX FLANGE 3/4-16 PLT

27. 814-344C TIRE 23.5/55-26 12 PLY Applies to Pull Between Cart only

27. 814-343C TIRE 30.5LR32 170 LOAD INDEX Applies to Pull Behind Cart only

28. 814-126C WHEEL 26 DW X 20 TB Applies to Pull Between Cart only

28. 814-346C WHEEL 32 X 27 10 BOLT Applies to Pull Behind Cart only

29. 814-210C VALVE STEM METAL TR-575 TUBLES

30. 168-381K 23.5/55-26 TIRE/20-10BLT WL LH (Shown) Applies to Pull Between Cart
Only

30. 168-380K 23.5/55-26 TIRE/20-10BLT WL RH Applies to Pull Between Cart Only

30. 168-376K 30.5L-32 TIRE/27-10 BLT WHL RH Applies to Pull Behind Cart only

30. 168-377K 30.5L-32 TIRE/27-10 BLT WHL LH Applies to Pull Behind Cart only

31. 815-188C HUB ASSY 10 BOLT 12000#

32. 168-375S LOCKOUT SPROCKET ASSEMBLY (S/N A1163T-) Includes items 3-6,
8-11

32. 196-499S LOCKOUT SPROCKET ASY LH DRIVE (S/N A1164T+) Includes items 3-6,
8-11
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Re. Part No. Part Description

dwg26263 Image No.
1. 160-022H PULL LINK WELDMENT
1. 160-300H CTA PULL LINK WELDMENT
2. 160-023H PULL BAR WELDMENT
2. 160-301H CTA PULL BAR WELDMENT
3. 805-119C PIN HITCH 1 1/4 X 4 1/2
4.  805-167C PIN HAIR COTTER .243 WIRE PLT
4.  805-060C PIN COTTER 7/32 X 2
5. 802-049C HHCS 5/8-11X1 GR5 NYL
6. 804-022C WASHER LOCK SPRING 5/8 PLT
7. 160-203H NTA CENT. CART LINK PIN WLDMNT
8.  805-249C PIN ROLL 3/8 X 2 PLT
9. 160-202H NTA CART LINK PIN WELDMENT
10. 166-009H AIR DRILL FRAME WELDMENT
11. 803-021C NUT HEX 5/8-11 PLT
12. 800-073C GREASE ZERK 1/4-28 X 90-DEG

Comments

Used with NTA-3010 & NTA-3510
Used with CTA-4000
Used with NTA-3010 & NTA-3510
Used with CTA-4000

Used with NTA-3010 & NTA-3510
Used with CTA-4000

Revision
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Hose Connection

Frame And Bins

(Applies to ADC2350, ADC2350B only)

Re. Part No. Part Description Comments
dwg27056 Image No.

1.  806-067C U-BOLT 1/2-13 X 6 1/32 X 4 1/4

2. 166-703D TONGUE AIR HOSE BRACKET

3. 804-015C WASHER LOCK SPRING 1/2 PLT

4. 803-020C NUT HEX 1/2-13 PLT

5. 803-008C NUT HEX 5/16-18 PLT

6. 804-009C WASHER LOCK SPRING 5/16 PLT

7. 502-068D HYD HOSE CLAMP BRACKET

8. 802-012C HHCS 5/16-18X1 1/2 GR5

9. 806-192C U-BOLT 5/16-18X1 1/2X2 1/2 RND

10. 800-044C SNAP RING EXT 1 1/2 SHAFT

11. 804-010C WASHER FLAT 5/16 USS PLT

12. 802-007C HHCS 5/16-18X3/4 GR5

13. 166-701D PULL BEHIND CART HYD HOSE BRKT

14. 811-185C CP 1 1/16 FORB QD FEMALE

15. 811-184C CP 1 1/16 FORB QD MALE

16. 800-285C AUGER LATCH CLAMP

17. 166-702D IMP LIFT SWITCH CONNECTOR BRKT

18. 801-082C SCREW PAN HD #4-40X3/8 PLT

19. 803-211C NUT HEX #4-40 PLT

20. 804-103C WASHER LOCK #4 PLT

21. 166-182H CART AIR HOSE CONNECTION WELDM

22. 816-591C HOSE CONNECTION GASKET

23. 166-181H IMPLEMENT HOSE CONNECTION WELD

24. 800-180C 2 1/2 AIR HOSE BAND CLAMP

25. 800-112C CABLE TIE .19X7.25 1.75D 50LB

26. 811-204C CP 3/4FORB QD BH

27. 990-125R SEED HOSE 2 1/2 ID KANAFLEX

28. 168-468D 2 1/2 INCH AIR HOSE XX LG

29. 113-370D 1/4 MARKER HYD HOSE GUARD

30. 811-133C AD 9/16MJIC 3/4AMORB (S/N A1158T+)

31. 841-099C CP 3/4FORB QD FLATFACE (S/N A1158T+)

32. 841-346C CP 3/4FORB QD FEMALE FLATFACE (S/N A1158T+)

33. 806-152C U-BOLT 1/4-20 X 1.125 X 2 RND (S/N A1158T+)

34. 803-006C NUT HEX 1/4-20 PLT (S/N A1158T+)

35. 804-006C WASHER LOCK SPRING 1/4 PLT (SIN A1158T+)

36. 804-075C WASHER FLAT 1/4 USS PLT (S/N A1158T+)

Revision
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Re. Part No. Part Description Comments Revision
dwg26453 Image No.

1. 166-684D SAFETY LIGHT SUPPORT TUBE

2. 800-180C 2 1/2 AIR HOSE BAND CLAMP

3. 806-166C U-BOLT 3/8-16 X 2 1/32 X 3

4. 804-013C WASHER LOCK SPRING 3/8 PLT

5. 803-014C NUT HEX 3/8-16 PLT

6. 168-452D LIGHT BAR AND FAN SUPPORT BAR

7. 168-374H FAN OUTLET TRANSITION

8.  802-065C HHCS 3/4-10X2 1/4 GR5

9. 804-023C WASHER LOCK SPRING 3/4 PLT

10. 803-027C NUT HEX 3/4-10 PLT

11. 801-025C SCREW HEX 5/16-12X3/4 THD FRM

12. 800-258C CLAMP WRM DRV #4 SS (.25-.63)

13. 168-141D AIR GAUGE HOSE 38

14. 890-395C 6 HYDRAULIC FAN KIT W/ SCREEN

15. 166-009H AIR DRILL FRAME WELDMENT

16. 168-372H REAR FAN MOUNT WELDMENT

17. 802-034C HHCS 1/2-13X1 1/4 GR5

18. 804-016C WASHER FLAT 1/2 SAE PLT

19. 804-015C WASHER LOCK SPRING 1/2 PLT

20. 803-020C NUT HEX 1/2-13 PLT

21. 890-471C MAGNEHELIC PRES GAGE-0-50INH20

22. 890-472C BREATHER FILTER VENT 1/8 NPT

23. 802-017C HHCS 3/8-16X1 GR5

24. 802-005C HHCS 1/4-20X1 GR5

25. 804-006C WASHER LOCK SPRING 1/4 PLT

26. 817-624C FAN INLET RAIN SHIELD

27. 802-800C HWH #12-14X3/4

28. 830-276C AD 1/8MNPT X 1/4HB BRASS

29. 168-059K METER BOX ASSY FOR FRONT FAN Refer to "Meter Box Assembly" for

breakdown

30. 810-273C HYD MOTOR 7/80RBF

31. 168-464D 2 1/2 INCH AIR HOSE 52 1/2 LG

32. 168-467D 2 1/2 INCH AIR HOSE 56 1/2 LG

33. 802-079C HHCS 3/8-16X1 1/4 GR5

34. 804-010C WASHER FLAT 5/16 USS PLT

35. 401-203H YP FAN MOUNT WLDMNT 2

36. 401-537D DJ FAN SENSOR MOUNT BRKT

37. 168-094D HYD MOTOR 1/8 KEY

38. 890-396C BUSHING - FAN

39. 803-230C NUT HEX FLANGE 1/4-20 PLT

40. 21121 6 FAN HOUSING RH SIDE

41. 17089 13 FAN IMPELLER

42. 23320 6 FAN HOUSING LH SIDE

43. 802-375C HFSS 1/4-20X1 GR5

44. 23318 HYDRAULIC MOTOR MOUNT PLATE

45. 801-081C SCREW HEX SELF TAP 1/4-20X3/4

46. 800-064C HOSE CLIP 13/16 ID

47. 818-632C DECAL WARNING AD FAN HAZARD

48. 818-003C DECAL SLOW MOVING VEHICLE

49. 804-075C WASHER FLAT 1/4 USS PLT
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Fan And Air System
Fan and Transition Pull Behind Air Cart (S/N A1158T+)
(Applies to ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg29546 Image No.
1. 166-684D SAFETY LIGHT SUPPORT TUBE
2. 800-180C 2 1/2 AIR HOSE BAND CLAMP
3. 806-166C U-BOLT 3/8-16 X 2 1/32 X 3
4. 804-013C WASHER LOCK SPRING 3/8 PLT
5. 803-014C NUT HEX 3/8-16 PLT
6. 168-452D LIGHT BAR AND FAN SUPPORT BAR
7. 168-374H FAN OUTLET TRANSITION
8.  802-065C HHCS 3/4-10X2 1/4 GR5
9. 804-023C WASHER LOCK SPRING 3/4 PLT
10. 803-027C NUT HEX 3/4-10 PLT
11. 801-025C SCREW HEX 5/16-12X3/4 THD FRM
12. 800-258C CLAMP WRM DRV #4 SS (.25-.63)
13. 168-141D AIR GAUGE HOSE 38
14. 890-395C 6 HYDRAULIC FAN KIT W/ SCREEN
15. 166-009H AIR DRILL FRAME WELDMENT
16. 168-372H REAR FAN MOUNT WELDMENT
17. 802-034C HHCS 1/2-13X1 1/4 GR5
18. 804-016C WASHER FLAT 1/2 SAE PLT
19. 804-015C WASHER LOCK SPRING 1/2 PLT
20. 803-020C NUT HEX 1/2-13 PLT
21. 890-471C MAGNEHELIC PRES GAGE-0-50inH20
22. 890-472C BREATHER FILTER VENT 1/8 NPT
23. 802-017C HHCS 3/8-16X1 GR5
24. 802-005C HHCS 1/4-20X1 GR5
25. 804-006C WASHER LOCK SPRING 1/4 PLT
26. 817-624C FAN INLET RAIN SHIELD
27. 802-800C HWH #12-14X3/4
28. 830-276C AD 1/8MNPT X 1/4HB BRASS
29. 168-059K METER BOX ASSY FOR FRONT FAN
30. 810-556C PARKER F-11 FAN MOTOR
31. 168-464D 21/2 INCH AIR HOSE 52 1/2 LG
32. 168-467D 2 1/2 INCH AIR HOSE 56 1/2 LG
33. 802-082C HHCS 1/2-13X1 3/4 GR5
34. 803-147C NUT HEX NYLOCK 1/2-13
35. 401-203H YP FAN MOUNT WLDMNT
36. 401-537D DJ FAN SENSOR MOUNT BRKT
37. 168-094D HYD MOTOR 1/8 KEY
38. 890-891C BUSHING, JA X 20 MM
39. 803-194C NUT HEX WHIZ 1/4-20 PLT
40. 21121 6 FAN HOUSING RH SIDE
41. 17089 13 FAN IMPELLER
42. 23320 6 FAN HOUSING LH SIDE
43. 802-375C HFSS 1/4-20X1 GR5
44. 890-899C VOLVO HYD MOTOR MOUNT PLT
45. 801-151C SCR HEX SELF TAP 1/4-20X1TYPEF
46. 800-064C HOSE CLIP 13/16 ID
47. 818-632C DECAL WARNING AD FAN HAZARD
48. 818-003C DECAL SLOW MOVING VEHICLE
49. 804-075C WASHER FLAT 1/4 USS PLT
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Fan And Air System
Fan and Transition Pull Between Air Cart (S/N A1157T-)
(Applies to ADC2350 only)
Re. Part No. Part Description Comments Revision
dwg26262 Image No.
1. 890-395C 6 HYDRAULIC FAN KIT W/ SCREEN
2. 803-014C NUT HEX 3/8-16 PLT
3. 804-013C WASHER LOCK SPRING 3/8 PLT
4.  817-624C FAN INLET RAIN SHIELD
5. 802-800C HWH #12-14X3/4
6. 830-276C AD 1/8MNPT X 1/4HB BRASS
7. 800-064C HOSE CLIP 13/16 ID
8. 810-273C HYD MOTOR 7/80RBF
9. 800-258C CLAMP WRM DRV #4 SS (.25-.63)
10. 168-373H FAN OUTLET TRANSITION D.S.
11. 801-025C SCREW HEX 5/16-12X3/4 THD FRM
12. 802-004C HHCS 1/4-20X3/4 GR5
13. 802-079C HHCS 3/8-16X1 1/4 GR5
14. 804-010C WASHER FLAT 5/16 USS PLT
15. 168-094D HYD MOTOR 1/8 KEY
16. 401-203H YP FAN MOUNT WLDMNT 2
17. 802-005C HHCS 1/4-20X1 GRS
18. 804-006C WASHER LOCK SPRING 1/4 PLT
19. 802-017C HHCS 3/8-16X1 GR5
20. 890-471C MAGNEHELIC PRES GAGE-0-50INH20
21. 168-141D AIR GAUGE HOSE 38
22. 168-374H FAN OUTLET TRANSITION
23. 800-180C 2 1/2 AIR HOSE BAND CLAMP
24. 168-463D 2 1/2 INCH AIR HOSE 25 LONG
25. 168-464D 2 1/2 INCH AIR HOSE 52 1/2 LG
26. 168-059K METER BOX ASSY FOR FRONT FAN Refer to "Meter Box Assembly" for
breakdown
27. 804-075C WASHER FLAT 1/4 USS PLT
28. 401-537D DJ FAN SENSOR MOUNT BRKT
29. 890-892C HYDRAULIC MOTOR MOUNT PLT
30. 801-081C SCREW HEX SELF TAP 1/4-20X3/4
31. 802-375C HFSS 1/4-20X1 GR5
32. 23320 6 FAN HOUSING LH SIDE
33. 17089 13 FAN IMPELLER
34. 21121 6 FAN HOUSING RH SIDE
35. 890-396C BUSHING - FAN
36. 803-230C NUT HEX FLANGE 1/4-20 PLT
37. 805-022C PIN ROLL 3/16 X 1 PLT
38. 803-006C NUT-HEX 1/4-20 PLT
39. 168-240H AIR CONTROL BAFFLE WLDMNT
40. 168-237H AIR CONTROL BAFFLE BOX WLDMNT
41. 168-340D AIR CTRL BAFFLE PIVOT FLANGE
42. 168-342D AIR CTRL BAFFLE PIVOT SHAFT
43. 818-674C DECAL BAFFLE POSITION A.D.
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Fan and Transition Pull Between Air Cart (S/N A1158T+)
(Applies to ADC2350 only)
Re. Part No. Part Description Comments Revision
29545 Image No.
1. 891-131C 6 HYD FAN W/CASE DRAIN MOTOR
2. 803-147C NUT HEX NYLOCK 1/2-13
3. 804-013C WASHER LOCK SPRING 3/8 PLT
4. 817-624C FAN INLET RAIN SHIELD
5. 802-800C HWH #12-14X3/4
6. 830-276C AD 1/8MNPT X 1/4HB BRASS
7. 800-064C HOSE CLIP 13/16 ID
8. 810-556C PARKER F-11 FAN MOTOR
9.  800-258C CLAMP WRM DRV #4 SS (.25-.63)
10. 168-373H FAN OUTLET TRANSITION D.S.
11. 801-025C SCREW HEX 5/16-12X3/4 THD FRM
12. 802-004C HHCS 1/4-20X3/4 GRS
13. 802-082C HHCS 1/2-13X1 3/4 GR5
14. 818-674C DECAL BAFFLE POSITION A.D.
15. 168-094D HYD MOTOR 1/8 KEY
16. 401-203H YP FAN MOUNT WLDMNT
17. 802-005C HHCS 1/4-20X1 GR5
18. 804-006C WASHER LOCK SPRING 1/4 PLT
19. 802-017C HHCS 3/8-16X1 GR5
20. 890-471C MAGNEHELIC PRES GAGE-0-50inH20
21. 168-141D AIR GAUGE HOSE 38
22. 168-374H FAN OUTLET TRANSITION
23. 800-180C 2 1/2 AIR HOSE BAND CLAMP
24. 168-463D 2 1/2 INCH AIR HOSE 25 LONG
25. 168-464D 2 1/2 INCH AIR HOSE 52 1/2 LG
26. 168-059K METER BOX ASSY FOR FRONT FAN
27. 804-075C WASHER FLAT 1/4 USS PLT
28. 401-537D DJ FAN SENSOR MOUNT BRKT
29. 890-899C VOLVO HYD MOTOR MOUNT PLT
30. 801-151C SCR HEX SELF TAP 1/4-20X1TYPEF
31. 802-375C HFSS 1/4-20X1 GR5
32. 23320 6 FAN HOUSING LH SIDE
33. 17089 13 FAN IMPELLER
34, 21121 6 FAN HOUSING RH SIDE
35. 890-891C BUSHING, JA X 20 MM
36. 803-194C NUT HEX WHIZ 1/4-20 PLT
37. 805-022C PIN ROLL 3/16 X 1 PLT
38. 803-006C NUT HEX 1/4-20 PLT
39. 168-240H AIR CONTROL BAFFLE WLDMNT
40. 168-237H AIR CONTROL BAFFLE BOX WLDMNT
41. 168-340D AIR CTRL BAFFLE PIVOT FLANGE
42. 168-342D AIR CTRL BAFFLE PIVOT SHAFT
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Meter Box Assembly
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg26287 Image No.

1. 802-167C HHCS 1/4-20X1 1/2 GR5

2. 804-006C WASHER LOCK SPRING 1/4 PLT

3. 804-007C WASHER FLAT 1/4 SAE PLT

4. 800-179C DESTACO HOLD DOWN ACTION CLAMP

5. 803-006C NUT-HEX 1/4-20 PLT

6. 168-124H CALIBRATION LID WELDMENT

7. 816-553C METERING BOX ACCESS SEAL

8. 817-722C METER BOX OUTLET TRANSITION

9. 168-263D METER BOX PARTITION LASER

10. 817-723C METER BOX INLET TRANSITION

11. 805-158C PIN LINCH 5/16 X 2 11/32

12. 168-125H 45T QUICK CHANGE SPKT WELDMENT

13. 801-151C SCR HEX SELF TAP 1/4-20X1TYPEF

14. 890-466C HSG RIBB FLG 6BOLT PLT

15. 168-251D METERING BOX SEAL FLANGE

16. 816-199C SEAL 1.33IDX2.230DX.31T

17. 188-009V BEARING .755 HEX BORE W/S-S

18. 168-243D GEAR 54 TOOTH QUICK CHANGE

19. 168-215H METERING BOX WELD SIDE ACCESS

20. 802-078C HHCS 1/4-20X5/8 GR5

21. 168-075H METERING BOX TOP PANEL WELDMNT

22. 168-360S 6 OUTLET 2 STAR SHAFT ASSY Refer to "6 Outlet Meter Shaft
Assembly" for breakdown

22. 168-382S 6 OUTLET 3 STAR SHAFT ASSY Refer to "6 Outlet Meter Shaft
Assembly" for breakdown

22. 168-383S 6 OUTLET 4 STAR SHAFT ASSY Refer to "6 Outlet Meter Shaft
Assembly" for breakdown

22. 168-384S 5 OF 6 OUTLET 2 STAR SHAFT ASY Refer to "5 Outlet Meter Shaft
Assembly" for breakdown

22. 168-385S 5 OF 6 OUTLET 3 STAR SHAFT ASY Refer to "5 Outlet Meter Shaft
Assembly" for breakdown

22. 168-386S 5 OF 6 OUTLET 4 STAR SHAFT ASY Refer to "5 Outlet Meter Shaft
Assembly" for breakdown

22. 168-400S 4 OF 6 OUTLET 2 STAR SHAFT ASY Refer to "4 Outlet Meter Shaft
Assembly" for breakdown

22. 168-401S 4 OF 6 OUTLET 3 STAR SHAFT ASY Refer to "4 Outlet Meter Shaft
Assembly" for breakdown

22. 168-402S 4 OF 6 OUTLET 4 STAR SHAFT ASY Refer to "4 Outlet Meter Shaft
Assembly" for breakdown

23. 808-192C GEAR 17 TOOTH QUICK CHANGE

24. 168-076H METER SHAFT WELDMENT

25. 168-421D METER BOX FILLER PLATE

26. 168-462D APPLICATION RATE SENSOR ADAPTR

27. 802-600C HSHCS 1/4-28X1/2 GR8 BLK

28. 168-466D APP RATE SENSOR ANCHOR BRKT

29. 800-067C CLAMP BAND 2 1/2

30. 817-344C CAP 2 1/2 OD TUBE 1 1/2 LONG
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Fan And Air System
4 Outlet Meter Shaft Assembly
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg26266 Image No.
1. 168-409D METER SHAFT MOUNT PLATE
2. 168-423D METER SHAFT
3. 188-009V BEARING .755 HEX BORE W/S-S
4. 800-318C SNAP RING EXT.812X.042 5100-81
5.  801-151C SCR HEX SELF TAP 1/4-20X1TYPEF
6. 816-199C SEAL 1.33IDX2.230DX.31T
7. 817-018C AGITATOR 8 POINT HALF
8. 817-206C METERING BOX MIDDLE SPACER
9. 817-751C METERING BOX END SPACER 2.429
10. 817-752C METERING BOX END SPACER 2.507
11. 890-466C HSG RIBB FLG 6BOLT PLT
12. 817-426C METERING BOX SPACER-1 IN
13. 817-432C METERING BOX END SPACER 2.007
14. 817-433C METERING BOX END SPACER 1.929
15. 817-391C METERING BOX END SPACER (CLIP)
16. 817-392C METERING BOX END SPACER LONG
17. 168-400S 4 OF 6 OUTLET 2 STAR SHAFT ASY
18. 168-401S 4 OF 6 OUTLET 3 STAR SHAFT ASY
19. 168-402S 4 OF 6 OUTLET 4 STAR SHAFT ASY
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Fan And Air System
5 Outlet Meter Shaft Assembly
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg26265 Image No.
1. 168-409D METER SHAFT MOUNT PLATE
2. 168-423D METER SHAFT
3. 188-009V BEARING .755 HEX BORE W/S-S
4. 800-318C SNAP RING EXT.812X.042 5100-81
5. 801-151C SCR HEX SELF TAP 1/4-20X1TYPEF
6. 816-199C SEAL 1.33IDX2.230DX.31T
7. 817-018C AGITATOR 8 POINT HALF
8.  817-206C METERING BOX MIDDLE SPACER
9. 817-751C METERING BOX END SPACER 2.429
10. 817-752C METERING BOX END SPACER 2.507
11. 890-466C HSG RIBB FLG 6BOLT PLT
12. 817-426C METERING BOX SPACER-1 IN
13. 817-432C METERING BOX END SPACER 2.007
14. 817-433C METERING BOX END SPACER 1.929
15. 817-391C METERING BOX END SPACER (CLIP)
16. 817-392C METERING BOX END SPACER LONG
17. 168-384S 5 OF 6 OUTLET 2 STAR SHAFT ASY
18. 168-385S 5 OF 6 OUTLET 3 STAR SHAFT ASY
19. 168-386S 5 OF 6 OUTLET 4 STAR SHAFT ASY
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6 Outlet Meter Shaft Assembly
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Fan And Air System
6 Outlet Meter Shaft Assembly
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg26267 Image No.
1. 168-409D METER SHAFT MOUNT PLATE
2. 168-423D METER SHAFT
3. 188-009V BEARING .755 HEX BORE W/S-S
4. 800-318C SNAP RING EXT.812X.042 5100-81
5. 801-151C SCR HEX SELF TAP 1/4-20X1TYPEF
6. 816-199C SEAL 1.33IDX2.230DX.31T
7. 817-018C AGITATOR 8 POINT HALF
8.  817-206C METERING BOX MIDDLE SPACER
9. 817-751C METERING BOX END SPACER 2.429
10. 817-752C METERING BOX END SPACER 2.507
11. 890-466C HSG RIBB FLG 6BOLT PLT
12. 817-426C METERING BOX SPACER-1 IN
13. 817-432C METERING BOX END SPACER 2.007
14. 817-433C METERING BOX END SPACER 1.929
15. 817-391C METERING BOX END SPACER (CLIP)
16. 817-392C METERING BOX END SPACER LONG
17. 168-360S 6 OUTLET 2 STAR SHAFT ASSY
18. 168-382S 6 OUTLET 3 STAR SHAFT ASSY
19. 168-383S 6 OUTLET 4 STAR SHAFT ASSY
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Part Number Index

Drive
Wheel Drive Pull Behind Air Cart
(Applies to ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg26456 Image No.

1. 168-389K ADC2350 10 BOLT HUB AND SPINDL

2.  168-375S LOCKOUT SPROCKET ASSEMBLY (S/N A1163T-) Refer to "Hub And
Wheel" for breakdown

2. 196-499S LOCKOUT SPROCKET ASY LH DRIVE (SIN A1164T+) Refer to "Hub And
Wheel" for breakdown

3. 168-276D KEY 1/4 X 1/4 X 1 1/4 LG

4. 808-189C SPKT 60B13 1 BORE W/KW & SS

5. 802-013C HHCS 5/16-18X1 3/4 GR5

6. 822-073C BRG FLG 1.00ID 2BOLT

7. 804-010C WASHER FLAT 5/16 USS PLT

8.  804-009C WASHER LOCK SPRING 5/16 PLT

9. 803-008C NUT HEX 5/16-18 PLT

10. 802-205C HHCS 1-8X5 1/2 GR5

11. 166-116H LH SPINDLE EXTENSION WLDMNT

11. 166-160H RH SPINDLE EXTENSION WLDMNT

12. 802-065C HHCS 3/4-10X2 1/4 GR5

13. 804-023C WASHER LOCK SPRING 3/4 PLT

14. 803-027C NUT HEX 3/4-10 PLT

15. 803-168C NUT HEX TOP LOCK 1-8 PLT

16. 802-055C HHCS 5/8-11X2 GR5

17. 804-019C WASHER FLAT 5/8 USS PLT

18. 804-022C WASHER LOCK SPRING 5/8 PLT

19. 803-021C NUT HEX 5/8-11 PLT

20. 168-460D PULL BEHIND LOWER DRIVE SHAFT

21. 808-003C SPKT 50B39 X 1 BORE Used with 3N-4010HDA

22. 848-101C DECAL ADC2350 ROTATION ARROW

23. 802-782C HHCS M8X1.25X14 GR8.8

24. 803-278C NUT HEX NYLOCK M8X1.25 PLT

25. 838-763C DECAL CLUTCH LOCKUP

26. 136-232D CHAIN RL #60 52 PITCHES
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Part Number Index

Drive
Wheel Drive Pull Between Air Cart
(Applies to ADC2350 only)
Re. Part No. Part Description Comments Revision
dwg26311 Image No.
1. 168-389K ADC2350 10 BOLT HUB AND SPINDL
2.  168-375S LOCKOUT SPROCKET ASSEMBLY (S/N A1163T-) Refer to "Hub And
Wheel" for breakdown
2. 196-499S LOCKOUT SPROCKET ASY LH DRIVE (SIN A1164T+) Refer to "Hub And
Wheel" for breakdown
3. 168-276D KEY 1/4 X 1/4 X 1 1/4 LG
4. 808-189C SPKT 60B13 1 BORE W/KW & SS
5. 166-633D LOWER DRIVE BRG MOUNT PLT
6. 802-392C HHCS 3/4-10X1 3/4 GR5
7. 802-013C HHCS 5/16-18X1 3/4 GR5
8. 822-073C BRG FLG 1.00ID 2BOLT
9. 804-010C WASHER FLAT 5/16 USS PLT
10. 804-009C WASHER LOCK SPRING 5/16 PLT
11. 803-008C NUT HEX 5/16-18 PLT
12. 168-458D AIR DRILL LOWER DRIVE SHAFT
13. 808-378C SPKT 50B26 X 1 W/KW & 2 SS Used with NTA-3510
13. 808-377C SPKT 50B30 X 1 W/KW & 2 SS Used with NTA-3010 & CTA-4000
14. 168-387H SPEED SENSOR DISK WELDMENT
15. 136-232D CHAIN RL #60 52 PITCHES
16. 136-229D CHAIN RL #50 187 PITCHES
17. 848-101C DECAL ADC2350 ROTATION ARROW
18. 802-782C HHCS M8X1.25X14 GR8.8
19. 803-278C NUT HEX NYLOCK M8X1.25 PLT
20. 838-763C DECAL CLUTCH LOCKUP
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Caster Wheel & Hub

Drive

(Applies to ADC2350, ADC2350B only)

Re. Part No. Part Description Comments Revision
dwg26450 Image No.

1. 814-345C TIRE 21.5L-16.1 14 PLY

2. 814-264C WHEEL, 16.1 X W18C

3. 814-210C VALVE STEM METAL TR-575 TUBLES
4.  168-379K 21.5L-16.1 TIRE/18-8 BLT WL LH

4. 168-378K 21.5L-16.1 TIRE/18-8 BLT WL RH

5. 803-347C WHL NUT, SWIVEL FLG 5/8-18 UNF

6. 890-277C GREASE CAP 3.125 X .28

7. 822-140C BRG CONE 3.75ID 594A

8. 822-053C BRG CUP 2.890DX.58WD #LM501310
9. 815-075C HUB ASSEMBLY 8 BOLT 6 PILOT

10. 822-107C BRG CUP 3.81D 382A

11. 822-106C BRG CONE 2.25ID 387

12. P602122 ARMSTRONG SEAL 815-075C, -076C
13. 802-182C HUB STUD 5/8-18X2 1/2 GR5

14. 815-074C SPNDL ASS'Y 220 BU CART FRAME
15. 802-069C HHCS 3/4-10X5 GR5

16. 803-026C NUT LOCK 3/4-10 PLT

17. 166-172H AIR DRILL FRONT CASTER WELDMT
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Drive
Zero-Max Gearbox Assembly
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg26304 Image No.
1. 805-021C PIN COTTER 1/4 X 2 PLT
2. 168-368H 15 TOOTH DRIVE SPROCKET
3. 168-276D KEY 1/4 X 1/4 X 1 1/4 LG
4. 808-172C SPKT 40B23 X 1 BORE W/KW & SS
5.  826-545C ZERO-MAX VARIABLE RATE GEARBOX
6. 168-367H CONTROL CRANK HANDLE WLDMT
7. 805-032C PIN HAIR COTTER .148 WIRE
8.  805-186C PIN ROLL 5/32 X 5/8 PLT
9. 168-456D CONTROL ARM ADJUSTMENT SCREW
10. 890-202C GAUGE WHEEL SFT PIVOT BUSHING
11. 168-364H CONTROL ARM WELDMENT
12. 805-065C PIN WIRE RETAINING 1/4 X 1 3/4
13. 848-049C GEARBOX CONTROL ARM DECAL
14. 803-115C NUT HEX 7/16-20 PLT
15. 804-014C WASHER LOCK 7/16 PLT
16. 803-146C NUT HEX 3/8-24 PLT
17. 804-013C WASHER LOCK SPRING 3/8 PLT
18. 168-366H CONTROL ARM ANCHOR WELDMENT
19. 168-365H SHAFT CONTROL WELDMENT
20. 805-146C PIN ROLL 1/4 X 2 LG PL
21. 804-011C WASHER FLAT 3/8 USS PLT
22. 168-388S ZERO-MAX GEARBOX STANDARD ASY
23. 802-041C HHCS 1/2-13X3 1/2 GR5
24. 804-113C WASHER FLAT 1/2 USS HARD PLT
25. 817-406C IDLER 1 PC 2.38X1.01X1.062
26. 120-306D TUBE RND 1 OD X 7/32W X 2.13
27. 804-015C WASHER LOCK SPRING 1/2 PLT
28. 803-020C NUT HEX 1/2-13 PLT
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Part Number Index

Drive
Zero-Max Gearbox Linear Actuator
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg29498 Image No.
1. 805-307C PIN COTTER 3/32 X 1/2
2. 168-370H ELECTRONIC CONTROL ARM WLDMNT
3. 168-371H LINEAR ACTUATOR MOUNT WELDMENT
4.  800-060C CABLE TIE .19X14.25 3DIA 50LB
5. 802-017C HHCS 3/8-16X1 GR5
6. 802-274C HHCS 1/4-20X3 GR5
7. 803-014C NUT HEX 3/8-16 PLT
8. 803-255C NUT HEX NYLOCK 1/4-20
9. 804-013C WASHER LOCK SPRING 3/8 PLT
10. 805-021C PIN COTTER 1/4 X 2 PLT
11. 805-397C PIN CLEVIS 1/4 X 1 23/64 USABL
12. 46436003351 G P ZEROMAX VALVE DRIVER
13. 833-456C LINEAR ACTUATOR 12V 8 IN 112LB
14. 890-202C GAUGE WHEEL SFT PIVOT BUSHING
15. 805-065C PIN WIRE RETAINING 1/4 X 1 3/4
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Drive and Gearbox Chain Routing

(Applies to ADC2350, ADC2350B only)

Re. Part No. Part Description Comments Revision
dwg26313 Image No.

1. 802-162C HHCS 5/8-11X3 1/2 GR5

2. 804-095C WASHER FLAT 5/8 HARD ASTMF436

3. 808-320C SPKT IDLER BRG #50 15 TOOTH

4. 322-060D DISC SPACER TB SWING ARM 1.56

5. 804-022C WASHER LOCK SPRING 5/8 PLT

6. 803-021C NUT HEX 5/8-11 PLT

7. 136-248D CHAIN RL #50 190 PITCHES Used on Pull Behind Cart

7. 136-229D CHAIN RL #50 187 PITCHES Used on Pull Between Cart (Applies

to 3N-4010HDA)

8. 136-020D CHAIN RL #40 98 PITCHES

9. 136-223D CHAIN RL #40 138 PITCHES

10. 136-249D CHAIN RL #40 130 PITCHES

11. 136-075D CHAIN RL #40 128 PITCHES
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Drive
Drive Components
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg26307 Image No.
1. 802-041C HHCS 1/2-13X3 1/2 GR5
2. 802-311C HHCS 1/2-13X4 1/4 GR5
3. 802-113C HHCS 7/16-14X1 3/4 GR5
4.  817-406C IDLER 1 PC 2.38X1.01X1.062
5. 120-306D TUBE RND 1 OD X 7/32W X 2.13
6. 120-293D TUBE RND DOM. 1 OD X 7/32WX3.0
7. 804-015C WASHER LOCK SPRING 1/2 PLT
8.  803-020C NUT HEX 1/2-13 PLT
9.  802-092C RHSNB 5/16-18X3/4 GR5
10. 822-175C FLANGETTE 52 3-BOLT PLT
11. 822-119C BRG 7/8HEXX2.050D SPH
12. 803-177C 803-184 FLG TP LK 5/16-18ZNYCR
13. 803-007C NUT-LOCK 1/4-20 PLT
14. 802-085C HHCS 1/4-20X5 GR5 PLT
15. 805-180C PIN ROLL 1/4 X 1 1/2 LG PLT
16. 839-956C KEY 1/4 X 3/16 X 3.80
17. 168-459D AIR DRILL CLUTCH SHAFT
18. 402-025S LOCK COLLAR, 7/8 HEX W/ SET SC
19. 196-877D BUSHING 1 1/8 ODX7/8 HEX BORE
20. 802-775C HSHCS M8X1.25X30 GR8.8 PLT
21. 808-357C SPKT 50A25 CLUTCH METRIC BORE
22. 196-876D CLUTCH SPROCKET SPACER
23. 823-231C OGURA CLUTCH
24. 808-356C SPKT 40B24 7/8 HEX BORE W/SS Used with CTA-4000 & NTA-3510
24. 148-632D SPKT 40B23 X 7/8 HEX B W/ SS Used with NTA-3010
24, 808-276C SPKT 40C20 X 7/8 HEX BORE Used with 3N-4010HDA
25. 168-369H AIR DRILL CALIBRATION CRANK
26. 805-065C PIN WIRE RETAINING 1/4 X 1 3/4
27. 401-313S IDLER WITH BUSHINGS
28. 800-085C SNAP RING EXT 1 HEAVY
29. 803-229C NUT HEX FLANGE LOC 7/16-14 PLT
30. 807-236C SPRING EXT. 1.00DX5.0LX.095MW
31. 804-041C WASHER FLAT 7/16 SAE PLT
32. 802-423C HHCS 7/16-14X3 GR5
33. 802-115C HHCS 5/16-18X2 GR5
34. 804-010C WASHER FLAT 5/16 USS PLT
35. 803-008C NUT HEX 5/16-18 PLT
36. 804-009C WASHER LOCK SPRING 5/16 PLT
37. 402-507D CLUTCH OIL SHIELD
38. 817-813C BUTTON PLUG 7/8 ROUND HOLE
39. 402-282D PSS IDLER INNER PIVOT TUBE
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Auger
Auger Assembly (S/N A1159T-)
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg26264 Image No.
1. 166-168H AUGER MOUNT WELDMENT
2. 166-166H AUGER MOUNT PIVOT ARM - INSIDE
3. 166-169H AUGER PIVOT ARM - OUTSIDE
4. 166-071H AUGER PIVOT BRACKET WELDMENT (S/N A1157T-)
5. 166-165H AUGER REAR CARRIER Applies to Pull Between Cart only
5. 166-180H AUGER REAR CARRIER PULL BEHIND Applies to Pull Behind Cart only
6. 166-079H AIR DRILL 18' AUGER Applies to Pull Between Cart only
6. 166-167H AIR DRILL 20' AUGER Applies to Pull Behind Cart only
7. 166-161H REAR AUGER TRANSPORT LATCH WLD
8. 166-163H AUGER FRONT CARRIER Applies to Pull Between Cart only
8. 166-179H AUGER FRNT CARRIER PULL BEHIND Applies to Pull Behind Cart only
9. 166-162H FRNT AUGER TRANSPORT LATCH WLD
10. 816-570C 8 INCH AUGER CLAMP PAD
11. 816-562C 8 INCH AUGER REST PAD
12. 800-051C RING, SPLIT 1-1/4 1.D.
13. 807-087C SPRING COMP 1/2 OD X .052 W
14. 166-690D PLUNGER LOCK PIN
15. 802-130C HHCS 1/2-13X2 1/2 GR5
16. 803-019C NUT LOCK 1/2-13 PLT
17. 804-006C WASHER LOCK SPRING 1/4 PLT
18. 803-006C NUT-HEX 1/4-20 PLT
19. 804-017C WASHER FLAT 1/2 USS PLT
20. 802-007C HHCS 5/16-18X3/4 GR5
21. 804-009C WASHER LOCK SPRING 5/16 PLT
22. 803-008C NUT HEX 5/16-18 PLT
23. 801-005C SCREW PAN HD 1/4-20 X 3/4
24. 800-285C AUGER LATCH CLAMP
25. 802-034C HHCS 1/2-13X1 1/4 GR5
26. 804-015C WASHER LOCK SPRING 1/2 PLT
27. 803-020C NUT HEX 1/2-13 PLT
28. 810-268C VALVE 4 WAY 3 POS OP CEN DIR Refer to "Valve 4 Way (810-268C)" for
breakdown
29. 805-189C PIN ROLL 5/16 X 1 1/4 PLT
30. 802-172C HHCS 5/16-18X2 1/2 GR5
31. 166-293D AUGER VALVE LINK COUPLER
32. 166-081H AUGER LINKAGE WELDMENT
33. 817-255C BLACK VINYL GRIP
34. 803-011C NUT LOCK 5/16-18 PLT
35. 166-300D AUGER HOSE SUPPORT CLAMP
36. 807-016C SPRING RESET HOE
37. 800-026C CLAMP 8 INCH WORM DRIVE
38. 816-609C 8 IN AUGER DISCHARGE HOSE
39. 810-267C HYD MOTOR 7/8 ORBF
40. 166-405D 8 A.D. AUGER HOPPER W/HOLES
41. 166-412D HOPPER BACKUP PLATE
42. 166-413D AUGER STRAP HANDLE
43. 802-115C HHCS 5/16-18X2 GR5
44. 804-010C WASHER FLAT 5/16 USS PLT
45. 802-159C HHCS 5/16-18X1 GR5
46. 803-025C NUT HEX 3/4-10 PLT NYLOCK
47. 800-001C GREASE ZERK STRAIGHT 1/4-28
48. 802-045C HHCS 1/2-13X5 GR5
49. 802-469C HHCS 3/4-10X8 GR5 PLT
50. 804-008C WASHER FLAT 3/4 HARD USS
51. 890-331C BUSHING 1 X 3/4X 1
52. 805-073C PINROLL 5/32 X 1
53. 166-170H PIN RELEASE HANDLE
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Auger Assembly (S/N A1159T-) (continued)

(Applies to ADC2350, ADC2350B only)

Re. Part No. Part Description Comments
54. 804-023C WASHER LOCK SPRING 3/4 PLT

55. 802-360C HHCS 3/4-10X6 1/2 GR5

56. 805-023C PIN ROLL 3/16X1 1/4 PLT

57. 166-282D AUGER MOUNT MAIN PIVOT PIN

58. 802-370C HHCS 1/4-20X1 3/4 GR5

59. 803-007C NUT-LOCK 1/4-20 PLT

60. 807-031C MARKER LOCK SPRING

61. 803-078C NUT LOCK 3/8-16 NYLON INSERT
62. 506-851D CHAIN SWING LOCK ACTUATOR 90'
63. 890-235C CHAIN LINK SNAP 1/4 PLT

64. 800-239C 1.25 WIRING AND TUBE CLIP

65. 802-014C HHCS 3/8-16X3/4 GRS

66. 890-384C AUGER FLIGHTING BUSH - BRONZE

Revision
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(Applies to ADC2350, ADC2350B only)

Auger

This Page Intentionally Left Blank

12/07/12 -61- 167-085P



Table of Contents Part Number Index
Auger Assembly (S/N A1160T - A1172T) and all ADC2350E

(Applies to ADC2350, ADC2350B only)

29327

167-085P -62- 12/07/12



Table of Contents Part Number Index
Auger Assembly (S/N A1160T - A1172T) and all ADC2350E

(Applies to ADC2350, ADC2350B only)

Auger

Re. Part No. Part Description Comments Revision
dwg29327 Image No.

1 166-168H AUGER MOUNT WELDMENT

2. 166-166H AUGER MOUNT PIVOT ARM - INSIDE

3. 166-169H AUGER PIVOT ARM - OUTSIDE

4 166-190H 20' AUGER PIVOT MOUNT WELDMENT Applies to Pull Behind Cart only

4 166-203H 18' AUGER PIVOT MOUNT WELDMENT (S/N A1158T+) Applies to Pull
Between Cart only

5 166-165H AUGER REAR CARRIER Applies to Pull Between Cart only

6. 166-202H 8" AIR DRILL AUGER X 18' Applies to Pull Between Cart only

6. 166-192H 8" AIR DRILL AUGER X 20' Applies to Pull Behind Cart only

7 166-161H REAR AUGER TRANSPORT LATCH WLD Applies to Pull Between Cart only

8 166-163H AUGER FRONT CARRIER Applies to Pull Between Cart only

9. 166-162H FRNT AUGER TRANSPORT LATCH WLD Applies to Pull Between Cart only

10. 816-570C 8 INCH AUGER CLAMP PAD

11. 816-562C 8 INCH AUGER REST PAD

12. 800-051C RING, SPLIT 1-1/4 1.D.

13. 807-087C SPRING COMP 1/2 OD X .052 W

14. 166-690D PLUNGER LOCK PIN

15. 802-130C HHCS 1/2-13X2 1/2 GR5

16. 803-019C NUT LOCK 1/2-13 PLT

17. 804-006C WASHER LOCK SPRING 1/4 PLT

18. 803-006C NUT HEX 1/4-20 PLT

19. 804-017C WASHER FLAT 1/2 USS PLT

20. 802-007C HHCS 5/16-18X3/4 GR5

21. 804-009C WASHER LOCK SPRING 5/16 PLT

22. 803-008C NUT HEX 5/16-18 PLT

23. 802-888C ELEVATOR BOLT 1/4-20X3/4 PLT

24. 800-285C AUGER LATCH CLAMP

25. 802-034C HHCS 1/2-13X1 1/4 GR5

26. 804-015C WASHER LOCK SPRING 1/2 PLT

27. 803-020C NUT HEX 1/2-13 PLT

28. 810-268C VALVE 4 WAY 3 POS OP CEN DIR Refer to "Valve 4Way (810-268C)" for
breakdown

29. 805-189C PIN ROLL 5/16 X 1 1/4 PLT

30. 802-172C HHCS 5/16-18X2 1/2 GR5

31. 166-293D AUGER VALVE LINK COUPLER

32. 166-081H AUGER LINKAGE WELDMENT

33. 817-255C BLACK VINYL GRIP

34. 803-011C NUT LOCK 5/16-18 PLT

35. 166-300D AUGER HOSE SUPPORT CLAMP

36. 807-016C SPRING RESET HOE

37. 800-026C CLAMP 8 INCH WORM DRIVE

38. 816-609C 8 IN AUGER DISCHARGE HOSE

39. 810-267C HYD MOTOR 7/8 ORBF

40. 166-405D 8 A.D. AUGER HOPPER W/HOLES

41. 166-412D HOPPER BACKUP PLATE

42. 166-413D AUGER STRAP HANDLE

43. 802-115C HHCS 5/16-18X2 GR5

44. 804-010C WASHER FLAT 5/16 USS PLT

45. 802-159C HHCS 5/16-18X1 GR5

46. 803-025C NUT HEX 3/4-10 PLT NYLOCK

47. 800-001C GREASE ZERK STRAIGHT 1/4-28

48. 802-045C HHCS 1/2-13X5 GR5

49. 802-469C HHCS 3/4-10X8 GR5 PLT

50. 804-093C WASHER FLAT 3/4 HARD ASTMF436

51. 890-331C BUSHING 1 X 3/4X 1

52. 805-073C PINROLL 5/32 X 1

53. 166-170H PIN RELEASE HANDLE
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Auger Assembly (S/N A1160T - A1172T) and all ADC2350E (continued)

(Applies to ADC2350, ADC2350B only)

Ref

54.
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.
72.
73.
74.
75.
76.
77.

Part No.

804-023C
802-360C
805-023C
166-282D
802-370C
803-007C
166-188H
803-255C
506-851D
890-235C
800-252C
802-283C
890-384C
804-113C
166-189H
166-191H
166-720D
802-017C
802-114C
803-014C
804-013C
166-187H
802-412C
817-831C

Part Description
WASHER LOCK SPRING 3/4 PLT
HHCS 3/4-10X6 1/2 GR5
PIN ROLL 3/16X1 1/4 PLT
AUGER MOUNT MAIN PIVOT PIN
HHCS 1/4-20X1 3/4 GR5
NUT LOCK 1/4-20 PLT
AUGER TRANS LATCH PULL BEHIND
NUT HEX NYLOCK 1/4-20
CHAIN SWING LOCK ACTUATOR 90'
CHAIN LINK SNAP 1/4 PLT
HYDRAULIC HOSE CLAMP .500
HHCS 1/4-20X1/2 GR2
AUGER FLIGHTING BUSH - BRONZE
WASHER FLAT 1/2 USS HARD PLT
AUGER BALANCE SPRING ANCHOR
8" AUGER GUARD WELDMENT
AUG HOPPER SWIVEL LOWER STRAP
HHCS 3/8-16X1 GR5
HHCS 3/8-16X2 1/2 GR5
NUT HEX 3/8-16 PLT
WASHER LOCK SPRING 3/8 PLT
AUGER CARRIER PULL BEHIND
HHCS 1/2-13X2 3/4 FTHD
FLAT HEAD STEM BUMPER .320X1

Comments Revision

Applies to Pull Behind Cart only

(SIN A1158T+)

Applies to Pull Behind Cart only
Applies to Pull Behind Cart only
Applies to Pull Behind Cart only
Applies to Pull Behind Cart only
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Auger
Auger Assambly Pull Between (S/N A1173T+)
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg31716 Image No.
1. 166-081H AUGER LINKAGE WELDMENT
2. 166-168H AUGER MOUNT WELDMENT
3. 166-170H PIN RELEASE HANDLE
4.  166-188H AUGER TRANS LATCH PULL BEHIND
5.  166-191H 8" AUGER GUARD WELDMENT
6. 166-192H 8" AIR DRILL AUGER X 20'
7.  166-282D AUGER MOUNT MAIN PIVOT PIN
8. 166-293D AUGER VALVE LINK COUPLER
9. 166-300D AUGER HOSE SUPPORT CLAMP
10. 166-356H AUGER MOUNT PIVOT ARM 1ST SECT
11. 166-357H AUGER PIVOT ARM 2ND SECT
12. 166-358H REAR AUGER CARRIER ANGLED
13. 166-359H 20' ANGLED AUGER PIVOT MOUNT
14. 166-360H FRONT AUGER CARRIER ANGLED
15. 166-361H SPRING TENSIONER WELDMENT
16. 166-405D 8 A.D. AUGER HOPPER W/HOLES
17. 166-412D HOPPER BACKUP PLATE
18. 166-413D AUGER STRAP HANDLE
19. 166-690D PLUNGER LOCK PIN
20. 166-720D AUG HOPPER SWIVEL LOWER STRAP
21. 266-263D PLUNGER LOCK PIN
22. 266-271D AUGER SUPPORT HOOK
23. 266-272D AUGER HOOK ADJUSTMENT HANDLE
24. 266-283D CONTROL HOOK TORSION SPRING
25. 506-851D CHAIN SWING LOCK ACTUATOR 90'
26. 800-001C GREASE ZERK STRAIGHT 1/4-28
27. 800-026C CLAMP 8 INCH WORM DRIVE
28. 800-051C RING, SPLIT 1-1/4 1.D.
29. 800-252C HYDRAULIC HOSE CLAMP .500
30. 800-285C AUGER LATCH CLAMP
31. 890-384C AUGER FLIGHTING BUSH - BRONZE
32. 802-007C HHCS 5/16-18X3/4 GR5
33. 802-017C HHCS 3/8-16X1 GR5
34. 802-034C HHCS 1/2-13X1 1/4 GR5
35. 802-038C HHCS 1/2-13X2 1/4 GR5
36. 802-045C HHCS 1/2-13X5 GR5
37. 802-114C HHCS 3/8-16X2 1/2 GR5
38. 802-115C HHCS 5/16-18X2 GR5
39. 802-130C HHCS 1/2-13X2 1/2 GR5
40. 802-141C HHCS 3/4-10X13 GR5
41. 802-143C HHCS 3/8-16X2 GR5
42. 802-159C HHCS 5/16-18X1 GR5
43. 802-172C HHCS 5/16-18X2 1/2 GR5
44. 802-283C HHCS 1/4-20X1/2 GR2
45. 802-315C HHCS 7/16-14X2 3/4 GR5
46. 802-323C HHCS 1/2-13X6 1/2 GR5
47. 802-360C HHCS 3/4-10X6 1/2 GR5
48. 802-370C HHCS 1/4-20X1 3/4 GR5
49. 802-888C ELEVATOR BOLT 1/4-20X3/4 PLT
50. 802-006C RPBY 802-167C
51. 803-007C NUT LOCK 1/4-20 PLT
52. 803-008C NUT HEX 5/16-18 PLT
53. 803-011C NUT LOCK 5/16-18 PLT
54. 803-014C NUT HEX 3/8-16 PLT
55. 803-019C NUT LOCK 1/2-13 PLT
56. 803-020C NUT HEX 1/2-13 PLT
57. 803-025C NUT HEX 3/4-10 PLT NYLOCK
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(Applies to ADC2350, ADC2350B only)

Ref

58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.
72.
73.
74.
75.
76.
77.
78.
79.
80.
81.
82.
83.
84.
85.
86.
87.
88.
89.
90.
91.

Part No.

803-078C
803-147C
803-255C
803-273C
804-006C
804-009C
804-010C
804-013C
804-015C
804-017C
804-023C
804-093C
804-156C
805-023C
805-073C
805-189C
807-016C
807-087C
807-298C
810-268C
816-562C
816-570C
816-609C
817-255C
817-831C
890-235C
890-331C
816-768C
266-420D
802-079C
803-078C
848-999C
890-235C
266-419D

Part Description
NUT LOCK 3/8-16 NYLON INSERT
NUT HEX NYLOCK 1/2-13
NUT HEX NYLOCK 1/4-20
NUT HEX NYLOCK 7/16-14 PLT
WASHER LOCK SPRING 1/4 PLT
WASHER LOCK SPRING 5/16 PLT
WASHER FLAT 5/16 USS PLT
WASHER LOCK SPRING 3/8 PLT
WASHER LOCK SPRING 1/2 PLT
WASHER FLAT 1/2 USS PLT
WASHER LOCK SPRING 3/4 PLT
WASHER FLAT 3/4 HARD ASTMF436
WASHER MACH 1 1/4X3/4X14GA
PIN ROLL 3/16X1 1/4 PLT
PIN ROLL 5/32 X 1
PIN ROLL 5/16 X 1 1/4 PLT
SPRING RESET HOE
SPRING COMP 1/2 OD X .052 W
SPRING COMP .5150DX.067WX1.63L
VALVE 4 WAY 3 POS OP CEN DIR
8 INCH AUGER REST PAD
8 INCH AUGER CLAMP PAD
8 IN AUGER DISCHARGE HOSE
BLACK VINYL GRIP
FLAT HEAD STEM BUMPER .320X1
CHAIN LINK SNAP 1/4 PLT
BUSHING 1 X 3/4 X 1
SEED DIVERTER FLAP
SEED FLAP BOLT STRIP
HHCS 3/8-16X1 1/4 GR5
NUT LOCK 3/8-16 NYLON INSERT
DECAL AUGER POSITIONING
CHAIN LINK SNAP 1/4 PLT
CHAIN 3/16 X 1 X 35 LONG

Comments

(SIN A1256T+)
(SIN A1256T+)
(SIN A1256T+)
(SIN A1256T+)
(SIN A1256T+)
(SIN A1256T+)

Revision
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Auger Assembly Pull Behind (S/N A1173T+)

Auger

(Applies to ADC2350, ADC2350B only)

Re. Part No. Part Description Comments Revision
dwg31717 Image No.

1. 166-168H AUGER MOUNT WELDMENT

2. 166-166H AUGER MOUNT PIVOT ARM - INSIDE

3. 166-169H AUGER PIVOT ARM - OUTSIDE

4.  166-190H 20' AUGER PIVOT MOUNT WELDMENT

5. 817-831C FLAT HEAD STEM BUMPER .320X1

6. 166-192H 8" AIR DRILL AUGER X 20'

7. 802-412C HHCS 1/2-13X2 3/4 FTHD

8. 166-187H AUGER CARRIER PULL BEHIND

9. 804-013C WASHER LOCK SPRING 3/8 PLT

10. 816-570C 8 INCH AUGER CLAMP PAD

11. 816-562C 8 INCH AUGER REST PAD

12. 800-051C RING, SPLIT 1-1/4 1.D.

13. 807-087C SPRING COMP 1/2 OD X .052 W

14. 166-690D PLUNGER LOCK PIN

15. 802-130C HHCS 1/2-13X2 1/2 GR5

16. 803-019C NUT LOCK 1/2-13 PLT

17. 804-006C WASHER LOCK SPRING 1/4 PLT

18. 803-006C NUT HEX 1/4-20 PLT

19. 804-017C WASHER FLAT 1/2 USS PLT

20. 802-007C HHCS 5/16-18X3/4 GR5

21. 804-009C WASHER LOCK SPRING 5/16 PLT

22. 803-008C NUT HEX 5/16-18 PLT

23. 802-888C ELEVATOR BOLT 1/4-20X3/4 PLT

24. 800-285C AUGER LATCH CLAMP

25. 802-034C HHCS 1/2-13X1 1/4 GR5

26. 804-015C WASHER LOCK SPRING 1/2 PLT

27. 803-020C NUT HEX 1/2-13 PLT

28. 810-268C VALVE 4 WAY 3 POS OP CEN DIR

29. 805-189C PIN ROLL 5/16 X 1 1/4 PLT

30. 802-172C HHCS 5/16-18X2 1/2 GR5

31. 166-293D AUGER VALVE LINK COUPLER

32. 166-081H AUGER LINKAGE WELDMENT

33. 817-255C BLACK VINYL GRIP

34. 803-011C NUT LOCK 5/16-18 PLT

35. 166-300D AUGER HOSE SUPPORT CLAMP

36. 807-016C SPRING RESET HOE

37. 800-026C CLAMP 8 INCH WORM DRIVE

38. 816-609C 8 IN AUGER DISCHARGE HOSE

39. 803-014C NUT HEX 3/8-16 PLT

40. 166-405D 8 A.D. AUGER HOPPER W/HOLES

41. 166-412D HOPPER BACKUP PLATE

42. 166-413D AUGER STRAP HANDLE

43. 802-115C HHCS 5/16-18X2 GR5

44. 804-010C WASHER FLAT 5/16 USS PLT

45. 802-159C HHCS 5/16-18X1 GR5

46. 803-025C NUT HEX 3/4-10 PLT NYLOCK

47. 800-001C GREASE ZERK STRAIGHT 1/4-28

48. 802-045C HHCS 1/2-13X5 GR5

49. 802-469C HHCS 3/4-10X8 GR5 PLT

50. 804-093C WASHER FLAT 3/4 HARD ASTMF436

51. 890-331C BUSHING 1 X 3/4 X 1

52. 805-073C PIN ROLL 5/32 X 1

53. 166-170H PIN RELEASE HANDLE

54. 804-023C WASHER LOCK SPRING 3/4 PLT

55. 802-360C HHCS 3/4-10X6 1/2 GR5

56. 805-023C PIN ROLL 3/16X1 1/4 PLT

57. 166-282D AUGER MOUNT MAIN PIVOT PIN
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Part Number Index

(Applies to ADC2350, ADC2350B only)

Re. Part No. Part Description Comments Revision
58. 802-370C HHCS 1/4-20X1 3/4 GR5

59. 803-007C NUT LOCK 1/4-20 PLT

60. 166-188H AUGER TRANS LATCH PULL BEHIND

61. 803-255C NUT HEX NYLOCK 1/4-20

62. 506-851D CHAIN SWING LOCK ACTUATOR 90'

63. 890-235C CHAIN LINK SNAP 1/4 PLT

64. 800-252C HYDRAULIC HOSE CLAMP .500

65. 802-283C HHCS 1/4-20X1/2 GR2

66. 890-384C AUGER FLIGHTING BUSH - BRONZE

67. 804-113C WASHER FLAT 1/2 USS HARD PLT

68. 166-189H AUGER BALANCE SPRING ANCHOR

69. 166-191H 8" AUGER GUARD WELDMENT

70. 166-720D AUG HOPPER SWIVEL LOWER STRAP

71. 802-017C HHCS 3/8-16X1 GR5

72. 802-114C HHCS 3/8-16X2 1/2 GR5
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Auger
Auger Hydraulic Drive (S/N A1172T-)
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg29360 Image No.
1. 1004166 HEAD PLATE FOR 8IN HYD AUGER
2. 1004173 HEAD STUB 8IN AUGER
3. 3029A2 FLANGETTE 1.25 BEARING 62MST
4.  3027A1 BEARING AND COLLAR 1.25 SPHER
5. 3198A1 FLEX COUPLER HALF 1
6. 3146A01 FLEX COUPLER CHAIN
7. 41478 FLEX COUPLER HALF 1 1/4
8.  805-249C PIN ROLL 3/8 X 2 PLT
9. 1004175 HYD MOTER MOUNT WLDMT
10. 810-267C HYD MOTOR 7/8 ORBF
11. 835128 J-BOLT 5/16
12. 803-147C NUT HEX NYLOCK 1/2-13
13. 804-006C WASHER LOCK SPRING 1/4 PLT
14. 803-078C NUT LOCK 3/8-16 NYLON INSERT
15. 802-015C RHSNB 3/8-16X1 GR5
16. 803-006C NUT HEX 1/4-20 PLT
17. 802-258C HHCS 1/2-13X1 GRS
18. 802-004C HHCS 1/4-20X3/4 GR5
19. 804-013C WASHER LOCK SPRING 3/8 PLT
20. 804-007C WASHER FLAT 1/4 SAE PLT
21. 803-245C NUT HEX NYLOCK 7/16-14 PLT
22. 802-315C HHCS 7/16-14X2 3/4 GR5
23. 168-276D KEY 1/4 X 1/4 X 1 1/4 LG
24. 1807A SPOUT 90 DEG 8 INCH BDL
25. 803-084C NUT HEX NYLOCK 5/16-18 PLT
26. 8321A STUB TAIL 1.25 - 9.000 LONG Used on Tail Stub
27. 802-473C HHCS 5/16-18X2 FTHD
28. 802-014C HHCS
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Auger Hydraulic Drive (S/N A1173T+)

Auger

(Applies to ADC2350, ADC2350B only)

Re. Part No. Part Description Comments Revision
dwg31722 Image No.

1. 266-287D J-BOLT 5/16"

2. 803-014C NUT HEX 3/8-16 PLT

3. 804-013C WASHER LOCK SPRING 3/8 PLT

4.  804-087C WASHER FLAT 3/8 HARD ASTMF436

5.  266-285D AUGER HEAD PLATE

6.  804-009C WASHER LOCK SPRING 5/16 PLT

7. 803-008C NUT HEX 5/16-18 PLT

8. 3029A2 FLANGETTE 1.25 BEARING 62MST

9. 3027A1 BEARING AND COLLAR 1.25 SPHER

10. 802-155C RHSNB 3/8-16X1 1/4 GR5

11. 803-273C NUT HEX NYLOCK 7/16-14 PLT

12. 802-315C HHCS 7/16-14X2 3/4 GR5

13. 266-286D AUGER HEAD SHAFT

14. 801-045C SCREW SET 1/4-28X1/4 KNL CUP

15. 802-014C HHCS 3/8-16X3/4 GR5

16. 266-284D AUGER MOTOR MOUNT

17. 810-267C HYD MOTOR 7/8 ORBF
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Hydraulics
Fan Hydraulic Pull Behind Cart (S/N A1157T-)
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg27093 Image No.
1. 811-195C HH1/2R1 028 3/4FJIC 3/4AMORB
2. 811-264C HH1/2R2 246 3/4FJIC
3. 841-235C HH3/4R1 105 1 1/16FJIC
4. 811-078C TE 3/4MJIC
5. 811-502C AD 7/8MORB 3/4FJIC
6. 810-273C HYD MOTOR 7/80RBF
7. 811-763C AD 7/8MORB 1 1/16MJIC
8. 811-624C TE1 1/16MJIC 1 1/16FJIC 9/16MJ
9. 841-204C AD 9/16FJIC 3/4AMORB
10. 810-037C VALVE LINE CHECK
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Fan Hydraulic Pull Behind Cart (S/N A1158T+)

Hydraulics

(Applies to ADC2350, ADC2350B only)

Re. Part No. Part Description Comments Revision
dwg29544 Image No.

1. 811-077C TE 3/4MORB 3/4MJIC 3/4MJIC

2. 810-037C VALVE LINE CHECK

3. 811-324C AD 3/4MORB 3/4FJIC

4. 841-002C AD 1 1/16MORB 3/4FORB

5. 811-092C TE1 1/16MJIC1 1/16MJIC1 1/16MO

6. 811-090C AD 1 1/16 FJICS 3/4MJIC

7. 811-065C EL 9/16MJIC 9/16MORB

8. 811-228C HH1/4R1 402 9/16FJIC

9. 811-195C HH1/2R1 028 3/4FJIC 3/4MORB

10. 811-512C HH1/2R2 219 3/4FJIC 3/4MORB

11. 841-236C HH3/4R1 285 1.06FJIC 1.06MORB
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Hydraulics
Fan Hydraulics Pull Between Cart (S/N A1157T-)
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg26322 Image No.
1. 8l11-512C HH1/2R2 219 3/4FJIC 3/4MORB
2. 811-195C HH1/2R1 028 3/4FJIC 3/AMORB
3. 811-879C HH3/8R2 176 3/4AMORB 3/4FJIC
4. 811-073C TE 3/4MJIC 3/4MJIC 3/4FJIC
5. 811-077C TE 3/4MORB 3/4MJIC 3/4MJIC
6. 810-037C VALVE LINE CHECK
7. 811-502C AD 7/8MORB 3/4FJIC
8. 810-273C HYD MOTOR 7/80RBF
9. 811-078C TE 3/4MJIC
10. 811-150C EL 3/4FJIC 3/4MJIC
11. 811-324C AD 3/4MORB 3/4FJIC
12. 810-345C VALVE 90 DEGREE SHUT-OFF
13. 841-002C AD 1 1/16MORB 3/4FORB
14. 811-184C CP 1 1/16 FORB QD MALE
15. 811-394C CP 3/4FORB MALE QD POPPET TYPE
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Hydraulics
Fan Hydraulics Pull Between Cart (S/N A1158T+)
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg29543 Image No.
1. 811-394C CP 3/4FORB MALE QD POPPET TYPE
2. 811-184C CP 1 1/16 FORB QD MALE
3. 841-002C AD 1 1/16MORB 3/4FORB
4. 811-512C HH1/2R2 219 3/4FJIC 3/4AMORB
5. 841-073C HH1/4R2 220 9/16FJIC
6. 818-882C DECAL SUMP
7. 811-195C HH1/2R1 028 3/4FJIC 3/4MORB
8. 811-879C HH3/8R2 176 3/4AMORB 3/4FJIC
9. 891-131C 6 HYD FAN W/CASE DRAIN MOTOR
10. 841-002C AD 1 1/16MORB 3/4FORB
11. 811-324C AD 3/4MORB 3/4FJIC
12. 811-077C TE 3/4MORB 3/4MJIC 3/4MJIC
13. 810-037C VALVE LINE CHECK
14. 810-345C VALVE 90 DEGREE SHUT-OFF
15. 811-065C EL 9/16MJIC 9/16MORB
16. 811-080C TE 3/4MJIC 3/4AMORB 3/4MJIC
17. 811-040C EL 45 3/4MJIC 3/4FJIC
18. 811-079C TE 3/4FJIC 3/4MJIC 3/4MJIC
19. 811-133C AD 9/16MJIC 3/4AMORB
20. 841-099C CP 3/4FORB QD FLATFACE
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Hydraulics
Hydraulic System Pull Behind Cart (S/N A1157T-)
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg27084 Image No.
1. 166-178L AUGER ASSEMBLY - 20'
2. 811-502C AD 7/8MORB 3/4FJIC
3. 811-088C AD 3/4MORB 3/4MJIC
4. 811-488C CP 3/4 FORB 3/4 FORB
5. 811-063C EL 3/4MJIC 3/4MORB
6. 811-944C HH3/8R2 159 3/4FJIC
7. 811-311C HH3/8R2 242 3/4FJIC
8. 811-901C HH3/8R2 136 3/4FJIC
9. 841-236C HH3/4R1 285 1.06FJIC 1.06MORB
10. 811-512C HH1/2R2 219 3/4FJIC 3/4MORB
11. 811-264C HH1/2R2 246 3/4FJIC
12. 841-235C HH3/4R1 105 1 1/16FJIC
13. 811-195C HH1/2R1 028 3/4FJIC 3/4AMORB
14. 817-516C MANUAL PAK 1" W/ GASKET
15. 802-017C HHCS 3/8-16X1 GR5
16. 166-693D MANUAL HOLDER PLATE
17. 803-014C NUT HEX 3/8-16 PLT
18. 804-013C WASHER LOCK SPRING 3/8 PLT
19. 803-088C NUT HEX LOCK 1/4-20 FLG
20. 817-042C MINI END WHEEL PRESS WHEEL
21. 802-005C HHCS 1/4-20X1 GRS
22. 802-114C HHCS 3/8-16X2 1/2 GR5
23. 811-088C AD 3/4MORB 3/4MJIC
24. 810-152C SELECTOR VALVE 3 WAY 2 POS Refer to Selector Valve (810-152C) for
breakdown
25. 166-700D VALVE MOUNT PLATE
26. 502-068D HYD HOSE CLAMP BRACKET
27. 800-239C 1.25 WIRING AND TUBE CLIP
28. 802-007C HHCS 5/16-18X3/4 GR5
29. 804-009C WASHER LOCK SPRING 5/16 PLT
30. 811-090C AD 1 1/16 FJICS 3/4MJIC
31. 811-805C TE 1 1/16 MJIC
32. 811-078C TE 3/4MJIC
33. 810-037C VALVE LINE CHECK
34. 811-763C AD 7/8MORB 1 1/16MJIC
35. 811-624C TE1 1/16MJIC 1 1/16FJIC 9/16MJ
36. 841-204C AD 9/16FJIC 3/4AMORB
37. 800-082C CABLE TIE .31X21.5 6DIA 120LB
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Hydraulics
Hydraulic System Pull Behind Cart (S/N A1158T+)
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg29549 Image No.
1. 166-178L AUGER ASSEMBLY - 20'
2. 811-502C AD 7/8MORB 3/4FJIC
3. 811-088C AD 3/4MORB 3/4MJIC
4. 811-488C CP 3/4 FORB 3/4 FORB
5. 811-063C EL 3/4MJIC 3/4AMORB
6. 811-944C HH3/8R2 159 3/4FJIC
7. 811-311C HH3/8R2 242 3/4FJIC
8. 811-901C HH3/8R2 136 3/4FJIC
9. 841-236C HH3/4R1 285 1.06FJIC 1.06MORB
10. 811-512C HH1/2R2 219 3/4FJIC 3/4AMORB
11. 811-264C HH1/2R2 246 3/4FJIC
12. 841-235C HH3/4R1 105 1 1/16FJIC
13. 811-195C HH1/2R1 028 3/4FJIC 3/4AMORB
14. 817-516C MANUAL PAK 1" W/ GASKET
15. 802-017C HHCS 3/8-16X1 GR5
16. 166-693D MANUAL HOLDER PLATE
17. 803-014C NUT HEX 3/8-16 PLT
18. 804-013C WASHER LOCK SPRING 3/8 PLT
19. 803-088C NUT HEX LOCK 1/4-20 FLG
20. 817-092C DEPTH CONTROL BUSHING
21. 802-005C HHCS 1/4-20X1 GR5
22. 802-114C HHCS 3/8-16X2 1/2 GR5
23. 811-088C AD 3/4MORB 3/4MJIC
24. 810-152C SELECTOR VALVE 3-WAY 2 POS
25.  166-700D VALVE MOUNT PLATE
26. 502-068D HYD HOSE CLAMP BRACKET
27. 800-239C 1.25 WIRING AND TUBE CLIP
28. 802-007C HHCS 5/16-18X3/4 GR5
29. 804-009C WASHER LOCK SPRING 5/16 PLT
30. 811-090C AD 1 1/16 FJICS 3/4MJIC
31. 811-805C TE 1 1/16 MJIC
32. 811-077C TE 3/4MORB 3/4MJIC 3/4MJIC
33. 810-037C VALVE LINE CHECK
34. 811-324C AD 3/4MORB 3/4FJIC
35. 841-002C AD 1 1/16MORB 3/4FORB
36. 811-092C TE1 1/16MJIC1 1/16MJIC1 1/16MO
37. 800-082C CABLE TIE .31X21.5 6DIA 120LB
38. 811-065C EL 9/16MJIC 9/16MORB
39. 811-090C AD 1 1/16 FJICS 3/4MJIC
40. 811-228C HH1/4R1 402 9/16FJIC
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Hydraulics
Hydraulic System Pull Between Cart (S/N A1157T-)
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg26326 Image No.
1. 811-941C HH3/8R2 150 3/4FJIC
2. 811-512C HH1/2R2 219 3/4FJIC 3/AMORB
3. 841-210C HH1/2R2 360 3/4AMORB
4. 811-879C HH3/8R2 176 3/4AMORB 3/4FJIC
5. 811-195C HH1/2R1 028 3/4FJIC 3/4AMORB
6. 811-311C HH3/8R2 242 3/4FJIC
7. 811-965C HH3/8R2 207 3/4AMORB 3/4FJIC
8. 810-267C HYD MOTOR 7/8 ORBF
9. 811-502C AD 7/8MORB 3/4FJIC
10. 811-088C AD 3/4MORB 3/4MJIC
11. 811-488C CP 3/4 FORB 3/4 FORB
12. 811-063C EL 3/4MJIC 3/4AMORB
13. 810-274C DOUBLE SELECTOR VALVE 3/4FORB
14. 802-024C HHCS 3/8-16X3 GR5
15. 804-013C WASHER LOCK SPRING 3/8 PLT
16. 803-014C NUT HEX 3/8-16 PLT
17. 810-268C VALVE 4 WAY 3 POS OP CEN DIR
18. 166-292D AUGER VALVE MOUNTING BRKT
19. 802-172C HHCS 5/16-18X2 1/2 GR5
20. 804-009C WASHER LOCK SPRING 5/16 PLT
21. 803-008C NUT HEX 5/16-18 PLT
22. 800-044C SNAP RING EXT 1 1/2 SHAFT
23. 811-204C CP 3/4FORB QD BH
24. 802-138C HHCS 5/16-18X2 1/4 GR5 Used with three hose brackets
24. 802-007C HHCS 5/16-18X3/4 GR5 Used with one hose bracket
24. 802-012C HHCS 5/16-18X1 1/2 GR5 Used with two hose brackets
25. 800-239C 1.25 WIRING AND TUBE CLIP
26. 502-068D HYD HOSE CLAMP BRACKET
27. 811-394C CP 3/4FORB MALE QD POPPET TYPE
28. 811-069C CP 1 1/16FORB QD
29. 841-002C AD 1 1/16MORB 3/4FORB
30. 800-269C CABLE TIE 33LG
31. 800-082C CABLE TIE .31X21.5 6DIA 120LB
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Hydraulics
Hydraulic System Pull Between Cart (S/N A1158T+)
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg29550 Image No.

1. 811-941C HH3/8R2 150 3/4FJIC

2. 811-512C HH1/2R2 219 3/4FJIC 3/AMORB

3. 841-210C HH1/2R2 360 3/4AMORB

4. 811-879C HH3/8R2 176 3/4AMORB 3/4FJIC

5. 811-195C HH1/2R1 028 3/4FJIC 3/4AMORB

6. 811-311C HH3/8R2 242 3/4FJIC

7. 811-965C HH3/8R2 207 3/4AMORB 3/4FJIC

8. 810-267C HYD MOTOR 7/8 ORBF

9. 811-502C AD 7/8MORB 3/4FJIC

10. 811-088C AD 3/4MORB 3/4MJIC

11. 811-488C CP 3/4 FORB 3/4 FORB

12. 811-063C EL 3/4MJIC 3/4AMORB

13. 810-274C DOUBLE SELECTOR VALVE 3/4FORB

14. 802-024C HHCS 3/8-16X3 GR5

15. 804-013C WASHER LOCK SPRING 3/8 PLT

16. 803-014C NUT HEX 3/8-16 PLT

17. 810-268C VALVE 4 WAY 3 POS OP CEN DIR

18. 166-292D AUGER VALVE MOUNTING BRKT

19. 802-172C HHCS 5/16-18X2 1/2 GR5

20. 804-009C WASHER LOCK SPRING 5/16 PLT

21. 803-008C NUT HEX 5/16-18 PLT

22. 800-044C SNAP RING EXT 1 1/2 SHAFT

23. 811-204C CP 3/4FORB QD BH

24. 802-138C HHCS 5/16-18X2 1/4 GR5 Used if stacking three #26

24. 802-007C HHCS 5/16-18X3/4 GR5 Used with one #26

24. 802-012C HHCS 5/16-18X1 1/2 GR5 Used if stacking two #26

25. 800-239C 1.25 WIRING AND TUBE CLIP

26. 502-068D HYD HOSE CLAMP BRACKET

27. 811-394C CP 3/4FORB MALE QD POPPET TYPE

28. 811-069C CP 1 1/16FORB QD

29. 841-002C AD 1 1/16MORB 3/4FORB

30. 800-269C CABLE TIE 33LG

31. 800-082C CABLE TIE .31X21.5 6DIA 120LB

32. 841-073C HH1/4R2 220 9/16FJIC

33. 841-099C CP 3/4FORB QD FLATFACE

34. 811-184C CP 1 1/16 FORB QD MALE

35. 548-001S HG PAIR - BLACK MORB-FORB Refer to Hydraulic Hose Grips for
breakdown

36. 548-003S HG PAIR - GREEN MORB-FORB Refer to Hydraulic Hose Grips for
breakdown

37. 548-006S HG PAIR - BLUE MORB-FORB Refer to Hydraulic Hose Grips for
breakdown
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Hydraulics
Double Selector Valve (810-274C)
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg14927 Image No.
1. 810-274C DOUBLE SELECTOR VALVE 3/4FORB
2. 1079 RPBY SEAL KIT
3. 1089-210 RPBY SEAL KIT 810-458C
4. 1088-210 SHOEMAKER O-RING BUNA N 70DURO
5. 1285 SH GROOVE PIN
6. 817-255C BLACK VINYL GRIP
7. 1084 SH PIN, SPRING 0.25 DIAMETER
-95- 167-085P
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Hydraulics

Selector Valve (810-152C)
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision

dwg27147 Image No.

1. 810-152C SELECTOR VALVE 3 WAY 2 POS
2. 5034 YELLOW VINYL SLEEVE
3. 1285 SH GROOVE PIN
4, 2125 SHOEMAKER BODY
5. 1284 SHOEMAKER STOP PIN
6. 1242 RPBY SEAL KIT
7. 1089-113 RPBY SEAL KIT
8. 1088-113 SHOEMAKER BACK-UP
9. 810-455C SEAL KIT/810-152C SHOEM. #1427 Not Shown
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Hydraulics

Valve 4Way (810-268C)
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision

dwg14928 Image No.
1. 810-268C VALVE 4 WAY 3 POS OP CEN DIR
2. 1079 RPBY SEAL KIT
3. 1089-210 RPBY SEAL KIT 810-458C
4. 1088-210 SHOEMAKER O-RING BUNA N 70DURO
5. 1285 SH GROOVE PIN
6. 817-255C BLACK VINYL GRIP
7. 1284 SHOEMAKER STOP PIN
8. 11324 SHOEMAKER PLUG, HEX SOCKET
-99- 167-085P
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Monitor
Monitor
(Applies to ADC2350, ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg26400 Image No.
1. 467980360 3' REAR HITCH HARNESS
2. 110011439 5" VT MANUAL
2. 110011440 10" VT MANUAL
3. 467980501 INT AG VIRTL TERM A2, CLR W/SD
3. 467980502 INT AG VIRTL TRM A1, CLR T-SCR
4. 467980612 DJ TERMINAL MOUNTING BRACKET
4, 467980621 DJ VIRTUAL TERM A1 MNT BRK/HW
5. 467980124 ISO MASTER SWITCH
6. 467980126 MINI CAN TERMINATOR
7. 800-060C CABLE TIE .19X14.25 3DIA 50LB
7. 800-112C CABLE TIE .19X7.25 1.75D 50LB
8. 467980455 SYSTEM POWER HARNESS IBBC
9. 467980452 A2 TERMINAL TRACTOR HARNESS
9. 467980451 Al TERMINAL TRACTOR HARNESS
10. 467985060S1 TECU
11. 467980817S1 WSMTII GP AIR CART MODULE
12. 467980856 GP WSMTII AIR CART HARNESS
13. 467980142 5' EXT HARNESS
14. 467980131 20' HITCH HARNESS
15. 464360178S1 AP RATE 1' CABLE
16. 464361530 HDWR KIT, APPL RATE SENSOR
17. 466970014S1 DJ FAN RPM SENSOR THRD HALL Also ground speed sensor
18. 466820721S1 D-J HOPPER LEVEL SENSOR
19. 466820922S1 AIR PRESSURE SENSOR
20. 464820520S1 DJ SWITCH SPDT W/WISKER & WIRE
21. 467980474 8.5' EXTNSION CABLE CPC TO CPC
22. 467980475 11' EXTENSION CABLE CPC TO WP
23. 110011445 ACC USR MANUAL 4 VER 2.X SOFTW
24, 467980477 AIRCRT CLUTCH CNTRL RELA HARNS
25. 464211340 DJ DUST CAP, CONN 6 PIN
26. 464211330 DJ DUST CAP, RECEP 2 PIN
27. 220260015 DUST CONNECTOR 4 WAY
28. 801-155C HFS 10-24 X 3/4 PLT
29. 804-046C WASHER FLAT #10 SAE PLT
30. 804-054C WASHER LOCK #10
31. 803-001C NUT HEX 10-24 PLT
32. 467980141 10' EXT HARNESS
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Lights & Harness Pull Behind Cart

Lights & Harness

(Applies to ADC2350B only)

Re. Part No. Part Description Comments Revision

dwg27083 Image No.
1. 166-684D SAFETY LIGHT SUPPORT TUBE
2. 890-311C DUAL AG LIGHTS LH
3. 890-312C DUAL AG LIGHTS RH
4. 890-692C LIGHT HARNESS, 6' WISHBONE
5. 890-600C AG LIGHT HARNESS, EXT-15'
6. 801-151C SCR HEX SELF TAP 1/4-20X1TYPEF
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Decals
Decals Pull Behind Cart
(Applies to ADC2350B only)
Re. Part No. Part Description Comments Revision
dwg27076 Image No.
1. 818-188C DECAL WARNING 20 MPH TRANS LRG
2. 818-381C DECAL SA TORQUE & 36 PSI TIRE
3. 838-042C DECAL DRIVING
4.  818-620C DECAL METER BOX LID NOTICE
5. 838-041C DECAL DRIVEN
6. 818-625C DECAL NOTICE TRACTOR HYD AD95
7. 818-557C DECAL DANGER CANNOT READ ENG
8.  818-630C DECAL CAUTION AD GENERAL INST
9. 838-160C DECAL 3 COLOR STRIPE 2.50 WIDE
10. 838-161C DECAL LOGO&GP F/STRIPE 4 X 24
11. 838-265C DECAL REFLECTOR AMBER 1 1/2X9
12. 848-103C DECAL CAUTION TIRE 30 PSI /265
13. 838-976C DECAL ADC2350
14. 818-628C DECAL WARNING AD BIN HAZARDS
15. 818-189C DECAL CAUTION AIR LEAKS
16. 838-267C DECAL REFLECTR DAYTIME 1 1/2X9
17. 818-633C DECAL DANGER GUARD MISSING AUG
18. 818-634C DECAL DANGER AD ROTATING AUGER
19. 818-635C DECAL CAUTION AD AUGER GENERAL
20. 818-627C DECAL DANGER ELECTROCUTION AUG
21. 818-622C DECAL WARNING OVERHEAD AUGER
22. 818-339C DECAL WARNING HIGH PRESSUR SML
23. 818-623C DECAL WARNING PINCH POINT AUG
24. 848-108C DECAL GREAT PLAINS ON LOGO BIG
25. 838-482C DECAL GP PLANTING COMPONENTS
26. 838-266C DECAL REFLECTOR RED 1 1/2X9
27. 818-632C DECAL WARNING AD FAN HAZARD
28. 818-003C DECAL SLOW MOVING VEHICLE
29. 818-398C DECAL CAUTION TIRES NOT A STEP
30. 848-255C DECAL AUGER - FAN
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Decals
Decals Pull Between Cart
(Applies to ADC2350 only)
Re. Part No. Part Description Comments Revision
dwg26255 Image No.
1. 818-633C DECAL DANGER GUARD MISSING AUG
2. 818-634C DECAL DANGER AD ROTATING AUGER
3. 818-627C DECAL DANGER ELECTROCUTION AUG
4. 818-339C DECAL WARNING HIGH PRESSUR SML
5.  818-635C DECAL CAUTION AD AUGER GENERAL
6. 818-622C DECAL WARNING OVERHEAD AUGER
7. 818-620C DECAL METER BOX LID NOTICE
8. 848-106C DECAL AUGER - MARKER
9. 818-188C DECAL WARNING 20 MPH TRANS LRG
10. 818-630C DECAL CAUTION AD GENERAL INST
11. 818-557C DECAL DANGER CANNOT READ ENG
12. 848-101C DECAL ADC2350 ROTATION ARROW
13. 818-625C DECAL NOTICE TRACTOR HYD AD95
14. 818-632C DECAL WARNING AD FAN HAZARD
15. 818-623C DECAL WARNING PINCH POINT AUG
16. 818-003C DECAL SLOW MOVING VEHICLE
17. 818-628C DECAL WARNING AD BIN HAZARDS
18. 818-189C DECAL CAUTION AIR LEAKS
19. 838-041C DECAL DRIVEN
20. 838-042C DECAL DRIVING
21. 818-882C DECAL SUMP
22. 838-265C DECAL REFLECTOR AMBER 1 1/2X9
23. 838-266C DECAL REFLECTOR RED 1 1/2X9
24. 848-100C DECAL ADC2350 HYD HOSE ROUTING
25. 838-976C DECAL ADC2350
26. 803-088C NUT HEX LOCK 1/4-20 FLG
27. 817-516C MANUAL PAK 1" W/ GASKET
28. 817-042C MINI END WHEEL PRESS WHEEL
29. 802-017C HHCS 3/8-16X1 GR5
30. 166-693D MANUAL HOLDER PLATE
31. 802-005C HHCS 1/4-20X1 GR5
32. 804-013C WASHER LOCK SPRING 3/8 PLT
33. 803-014C NUT HEX 3/8-16 PLT
34, 167-294D 2350 SMV MOUNT PLATE
35. 838-267C DECAL REFLECTR DAYTIME 1 1/2X9
36. 838-763C DECAL CLUTCH LOCKUP
37. 848-102C DECAL CAUTION TIRE 40 PSI /265
38. 838-161C DECAL LOGO&GP FISTRIPE 4 X 24
39. 838-160C DECAL 3 COLOR STRIPE 2.50 WIDE
40. 802-352C HFSS 5/16-18X1/2 GR5
41. 848-108C DECAL GREAT PLAINS ON LOGO BIG
42. 167-293D LOGO DECAL BASE PLATE
43. 848-105C DECAL CAUTION ADC2350 TOWING
44. 838-482C DECAL GP PLANTING COMPONENTS
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136-248D .. 168-423D ... 467980131 .
136-249D .. 168-452D ... 467980141 .
148-632D .. 467980142
160-022H .. 467980360
160-023H .. 467980451 .
160-202H .. 467980452
160-203H .. 467980455
160-300H .. 467980474 .
160-301H .. 467980475
166-009H ............c..... 467980477
467980501 .
166-030H ........c.coceee. 467980502
166-071H .. 467980612
166-079H .. 467980621 . .
166-081H .. 467980817S1 ............
166-115H .. 467980856 ................
166-116H .. 46798506081 . .
166-160H .. 502-068D .........cccoeniee
166-161H .. 5034
166-162H .. 506-851D .
166-163H .. 188-009V 548-001S .
166-165H .. 194-070D ... 548-003S .
166-166H .. 196-136H ... 548-006S .
166-167H .. . 196-321D ... 640069X ..
166-168H .. .59, 63, 67, 71 168-124H 196-496H ... 701029X ..
166-169H .. .59, 63, 71 168-125H ... 196-498H ... 701140 .
166-170H .. 21,59, 63,67, 71 168-141D .... 196-499S ... 712205 ...
166-172H .. .11, 49 168-215H ... 196-876D ... 800-001C .
166-173H .. 11 168-237H ... 196-877D ... 800-026C .
166-178L .. .87, 89 168-240H ... 200-055K 800-044C .
166-179H .. .29, 31, 33,35 800-051C ...
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800-060C ...53, 101 802-155C ... 803-177C 805-088C ...
800-064C ... 29,31,33,35 802-159C . 803-183C ... 805-119C .
800-067C ... 37 802-162C . 803-194C ... 805-146C .
800-073C ... 25 802-166C . 803-209C ... 805-158C .
800-082C ....87, 89,91, 93 802-167C ... 803-211C 805-167C ....
800-085C .57 802-171C ... 803-213C 805-169C ....
800-112C ... 802-172C .... 803-229C ... 805-180C . .
800-179C 91, 93 803-230C 805-186C ... 21,51
800-180C .27, 29, 31, 33, 35 802-182C .... 803-245C 805-189C ...
800-239C ... 60, 87, 89, 91, 93 802-205C . 803-255C ... 805-249C .
800-247C 802-226C ... 803-273C 805-307C ....
800-248C 802-258C ... 803-278C 805-397C ....
800-252C ... 802-274C . 803-316C ... 806-067C .
800-258C ....29,31,33,35 802-281C ... 803-347C .11, 49 806-077C ....
800-269C .91, 93 802-283C ... 804-006C .........coeeeee. 13, 27, 29, 31, 806-152C ....
800-285C ... 27,59, 63, 67, 71 802-311C . 33, 35, 37, 59, 806-166C .
800-318C .39, 41, 43 802-315C ... 63, 68, 71, 75 806-192C ....
801-005C 802-317C ... 804-007C ..13,37,75 807-016C ....
801-017C ... 802-323C . 804-008C ... 59 807-031C .
801-025C 802-352C ... 804- .11, 27, 45, 47, 807-073C ....
801-045C 802-360C ... 57, 59, 63, 68, 807-087C ....
801-081C ... 802-370C . 71,77, 87, 89, 807-096C .
801-082C ... 802-375C . 91, 93 807-236C .
801-151C .31, 35, 37, 39, 802-383C . 804-010C .....ccccvueeee. 19, 27, 29, 33, 807-268C .
41, 43,103 802-392C . 45, 47, 57, 59, 807-281C .
801-155C ... 101 802-412C . 63, 68, 71 807-298C .
801-210C ... 23 802-423C . .19, 21,51 808-003C .
802-004C ... 13,33,35,75 802-426C . .19, 21, 29, 31, 808-172C .
802-005C .29, 31, 33, 35, 802-431C . 33, 35, 51, 53, 808-189C .
87, 89, 107 802-453C . 64, 68, 71, 75, 808-192C .
802-006C ......ccvveennee 67 802-469C ... 77,87, 89, 91, 808-276C ....
802-007C ...coevvvreenee 11, 23, 27, 59, 802-473C ... 93, 107 808-320C ....
63, 67,71, 87, 802-600C . .51 808-356C .
89, 91, 93 802-775C ... ..13,17, 21, 27, 808-357C ...
802-012C ...27,91, 93 802-782C ... 29, 31, 51, 57, 808-377C ....
802-013C ... 802-800C . 59, 63, 68, 71 808-378C . .
802-014C 802-888C ... 804-016C .....ccoevvveenne 29, 31 810-037C .... 79, 81, 83, 85,
802-015C 803-001C ... ...13,59, 63, 68, 71 87, 89
802-017C .19, 21, 29, 31, 803-006C ... 13, 27, 33, 35, 804-019C ... 45 810-152C .... 87, 89, 97
33, 35, 53, 64, 37,59, 63, 71, 75 804-021C 7,9 810-267C .... 59, 63, 75, 77,
67,72, 87, 89, 803-007C ... 57, 60, 64, 67, 72 804-022C .......cccoeeune 7,9, 11, 25, 45, 91, 93
803-008C ... 27, 45, 47, 57, 55 810-268C .......coveurnnee 59, 63, 68, 71,
802-022C 59, 63, 67, 71, 804-023C .....covvvvenne 7,9, 29, 31, 45, 91, 93, 99
802-024C 77,91, 93 60, 64, 68, 71 810-273C .... 29, 33,79, 83
802-026C ... 803-011C ... 59, 63, 67, 71 804-025C ..7,9,19 810-274C . .91, 93, 95
802-034C .29, 31, 59, 63, 803-013C ... 15 804-027C 810-345C ...
67,71 803-014C ......cccvernene 19, 21, 29, 31, 804-030C 810-455C ...
802-038C 33, 53, 64, 67, 804-041C ... 810-556C .
802-041C ... 71,77, 87, 89, 804-046C ... 811-040C .
802-045C ... 91, 93, 107 804-050C ... 811-063C .
802-049C ... 803-019C ... 59, 63, 67, 71 804-054C ... 811-065C .
802-055C ... 803-020C ... 13, 17, 21, 27, 804-075C ... 811-069C .
802-057C ... 29, 31, 51, 57, 804-087C ... 811-073C .
802-065C ... 59, 63, 67, 71 804-093C ... 811-077C .
802-069C ... 803-021C ... 7,9, 11, 25,45, 804-095C ... 811-078C .
802-074C ... 55 804-103C ... 811-079C .
802-078C 803-024C ......cccevnnee. 11 804-104C 811-080C ...
802-079C 803-025C ... 19, 59, 63, 67, 71 804-105C 811-088C .... 87,89, 91, 93
802-082C ... 803-026C . .11, 49 804-109C ... 811-090C . .81, 87, 89
802-085C 803-027C ... 7,9,29,31,45 804-113C ...17,51, 64, 72 811-092C .... 81, 89
802-091C 803-031C ... 804-136C .19 811-133C .... 27,85
802-092C ... 803-034C . 804-156C ... 68 811-150C . .83
802-113C 803-065C ... 805-021C 811-184C .... 27,83, 85, 93
802-114C ..o 15, 64, 67, 72, 803-078C ... 805-022C 811-185C ... 27
87, 89 803-084C . 805-023C ... 811-195C .... 79, 81, 83, 85,
802-115C ..o 57,59, 63, 67, 71 803-088C .... 805-032C 87,89, 91, 93
802-130C .59, 63,67, 71 803-115C ... 805-060C 811-204C .... 27,91, 93
802-138C ... 803-146C . 805-062C ... 811-228C .
802-141C 803-147C ... 805-065C 811-264C ....
802-143C 803-168C ... 805-073C 811-311C .... 87,89, 91, 93
802-144C 803-175C ... 805-081C 811-324C .... 81, 83, 85, 89
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811-394C .. 83, 85, 91, 93 818-632C 29, 31, 105, 107 890-398C
811-488C .. .87, 89,91, 93 818-633C ... 890-466C ...
811-502C .. 79, 83, 87, 89, 818-634C .... 890-471C ...
91, 93 818-635C ... 890-472C ...
811-512C ....ccovvveeeee. 81, 83, 85, 87, 818-674C 890-600C
89, 91, 93 818-882C 890-610C
811-624C .. 79, 87 822-047C .... 890-692C ...
811-763C .. 79, 87 822-051C 890-806C
811-805C .. 87, 89 822-052C 890-891C
811-879C .. .83, 85,91, 93 822-053C ... 890-892C ...
811-901C .. 87, 89 822-073C 890-899C
811-941C .. 91, 93 822-106C 890-964C
811-944C .. .87, 89 822-107C .... 891-131C ...
811-965C .. 822-119C 891-209C
814-126C .. 822-121C 891-210C
814-210C .. 822-122C .... 990-125R ...
814-264C .. 822-123C 990-252R
814-343C .. 822-124C dwg14927
814-344C .. 822-140C .... dwg14928 ..
814-345C .. 822-175C dwg20213
814-346C .. 822-204C dwg26255
815-074C .. 822-224C .... dwg26256 ..
815-075C .. 823-231C .... dwg26257 ..
815-188C .. 825-002C .... dwg26258 ..
815-286C .. . 826-545C ... dwg26259 ..
816-199C .. .37, 39,41, 43 830-276C . . dwg26260 ..
816-553C .. .37 8321A ...... . dwg26261 ..
816-562C .. .59, 63, 68, 71 833-456C . dwg26262 ..
816-569C .. 11 835128 .... dwg26263 ..
816-570C .. .59, 63, 68, 71 838-041C . dwg26264 ..
816-588C .. 838-042C dwg26265
816-591C .. 838-160C dwg26266
816-609C .. 838-161C ... dwg26267 ..
816-768C .. 838-265C dwg26287
817-018C .. 838-266C dwg26304
817-042C .. 838-267C ... dwg26307 ..
817-092C .. 838-482C dwg26311
817-129C .. 838-763C 45, 47, 107 dwg26313
817-206C .. 838-976C ... . dwg26322 ..
817-255C .. 839-956C dwg26326
841-002C .....covvvveeenee 81, 83, 85, 89, dwg26400
817-344C .. 91, 93 dwg26446 ..
817-391C .. 841-073C ..cceovvvves 85, 93 dwg26449
817-392C .. 841-099C 27, 85,93 dwg26450
817-406C .. 841-204C ... .79, 87 dwg26453 ..
817-426C .. 841-210C dwg26456
817-432C .. 841-229C dwg27056
817-433C .. 841-235C ... dwg27076 ..
817-516C .. .87, 89, 107 841-236C .... dwg27083 ..
817-624C .. .29, 31, 33, 35 841-346C .... dwg27084 ..
817-705C .. .19 848-049C ... dwg27093 ..
817-722C .. .37 848-100C ... dwg27147 ..
817-723C .. .37 848-101C ... dwg29327 ..
817-751C .. .39, 41, 43 848-102C .... dwg29360 ..
817-752C .. .39, 41, 43 848-103C ... dwg29498 ..
817-813C .. .57 848-105C ... dwg29543 ..
817-831C .. 64, 68, 71 848-106C dwg29544
818-003C .. 29, 31, 105, 107 848-108C dwg29546
818-188C .. .105, 107 848-255C ... dwg29549 ..
818-189C .. 105, 107 848-999C dwg29550
818-339C .. 105, 107 890-179C dwg31716
818-381C .. 890-202C ... dwg31717 ..
818-398C .. 890-235C dwg31722
818-557C .. 890-277C GKN-L871401-10
818-620C .. 890-311C ... GKN-P301808 ....
818-622C .. 890-312C GKN-P502016 ...
818-623C .. 890-317C GKN-P602128 ...
818-625C .. 890-331C ... GKN-P602150 .
818-627C .. 890-384C P602122
818-628C .. 890-395C
818-630C .. 890-396C
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#) Great Plains

Great Plains Mfg., Inc.
1525 E. North Street
Salina, Kansas 67401 USA

www.greatplainsmfg.com
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